
 
GHR Gal Conventional Auger 

 

Parts List 
 
 

431 Gosport Street Moree 
Phone 02 67521511   Fax 02 67524685 

email - andrew@grainland.com.au 
www.grainland.com.au 



R1 1

G

GHR AUGER 
 

 A202 EMD SPEED REDUCER: GHR80-56-71’, GHR100.....................................................  G3

 GEARBOX MODEL 403 (“PRAIRIE”) ....................................................................................  G4

 GEARBOX MODEL 416 (“PRAIRIE”) ....................................................................................  G5

 GEARBOX MODEL 2103 (“PRAIRIE”) ..................................................................................  G6

 WINCH, FULTON MODEL K2550 .........................................................................................  G7

 WINCH, FULTON MODEL K1051 .........................................................................................  G8

 WINCH, FULTON MODEL K1550 .........................................................................................  G8

 PTO SHAFT (“WEASLER”)....................................................................................................  G9

 SWIVEL ARC KIT A114 .......................................................................................................  G10

 EMD (ELECTRIC MOTOR DRIVE): GHR 80 X 31’ .............................................................  G11

 EMD (ELECTRIC MOTOR DRIVE): GHR80 X 36’–51’........................................................  G12

 PTO–SD (SHAFT DRIVE): GHR80 X 56’–71’, ALL GHR100 ..............................................  G13

 EMD (ELECTRIC MOTOR DRIVE): GHR80 X 56’–71’ / ALL GHR100 ...............................  G14

 PTO–SD (SHAFT DRIVE): GHR80 X 31’–51’......................................................................  G16

 GHR80 31’ BASIC AUGER..................................................................................................  G18

 GHR80 36’ BASIC AUGER..................................................................................................  G20

 GHR80 41’ BASIC AUGER..................................................................................................  G22

 GHR80 46’ BASIC AUGER..................................................................................................  G24

 GHR80 51’ BASIC AUGER..................................................................................................  G26



2    R1

 GHR80 56’ BASIC AUGER .................................................................................................. G28

 GHR80 61’ BASIC AUGER .................................................................................................. G30

 GHR80 71’ BASIC AUGER .................................................................................................. G32

 GHR100 31’ BASIC AUGER ................................................................................................ G34

 GHR100 41’ BASIC AUGER ................................................................................................ G36

 GHR100 51’ BASIC AUGER ................................................................................................ G38

 GHR100 61’ BASIC AUGER ................................................................................................ G40

 GHR100 71’ BASIC AUGER ................................................................................................ G42



R1 3

G
A202 EMD SPEED REDUCER: GHR80-56-71’, GHR100

ITEM PART 
NO. DESCRIPTION QTY ITEM PART 

NO. DESCRIPTION QTY

1 17620 JACKSHAFT MOUNT ASSEMBLY 1 15 19540 BOLT, 3/8" - 16 X 3/4", GRADE 5 2

2 17617 TOWER 1 16 19936 BOLT, 5/16" - 18 X 5", GRADE 5 2

3 17619 PULLEY SHIELD ATTACH BRACKET 1 17 19600 LOCKNUT, 5/8" - 11 1

4 19931 SHIELD BRACKET (IN EMD CARTON) 1 18 19537 BOLT, 1/4" - 20 X 1/2", GRADE 2 4

5 19845 PULLEY SHIELD 1 19 19980 LOCKNUT, 5/16" - 18 2

6 19930 PULLEY SHIELD EXTENSION 1 20 19594 WASHER-LOCKNUT, 1/4" - 20 4

7 17622 TRIPLE GROOVE 6-1/2" PULLEY, 1-1/4" BORE 1 21 19596 WASHER-LOCKNUT, 3/8" - 16 2

8 19933 TRIPLE GROOVE 15" PULLEY, 1-1/4" BORE 1 22 19598 LOCKNUT, 7/16" - 14 (IN EMD CARTON) 2

9 19935 BELT, B67 (3 IN EMD CARTON) 3 23 19599 LOCKNUT, 1/2" - 13 2

10 19932 SHIELD ATTACH ANGLE 2 24 19605 LOCKWASHER, 1/2” 2

11 19966 FLAT WASHER, 5/8” 3 25 18853 1-1/4" BEARING LESS FLANGES 2

12 19606 SQ. KEY, 1/4" X 1-1/2” 2 26 18695 BEARING FLANGE 2

13 19588 BOLT, 1/2" - 13 X 1-1/4", GRADE 5 6 27 17616 SPEED REDUCER SHAFT ONLY 1

14 19542 BOLT, 7/16" - 14 X 1", GRADE 5  (IN EMD CARTON) 2



4    R1

GEARBOX MODEL 403 (“PRAIRIE”)

ITEM PART NO. DESCRIPTION QTY

1 18395 HOUSING 1

2 18391 BEARING CAP 2

3 18379 BEARING CONE, TIMKEN #LM 11749 2

4 18378 BEARING CUP, TIMKEN #LM 11710 2

5 18383 BEARING CONE, TIMKEN #L 44643 2

6 18382 BEARING CUP, TIMKEN #L 44610 2

7 18386 SEAL, (NATIONAL #470553, CR #9843) 2

8 18420 RETAINER 2

9 18380 SQ. KEY, 1/4” X 3/4” 2

10 18390 GASKET (.005) X

11 18393 1/4" PIPE PLUG, SOLID 2

12 18394 1/4" PIPE PLUG, VENTED 1

13 18091 BOLT, 5/16” - 18 X 1", GRADE 2 8

14 19538 BOLT, 5/16” - 18 X 3/4", GRADE 2 4

15 19603 LOCKWASHER, 5/16” 12

16 18381 GEAR 2

17 18409 PINION SHAFT 1

18 18416 PINION SHAFT 1

19 18419 COVER PLATE 1

20 18390 GASKET 1

21 18415 SHIM SPACER 2

22 19455 GEARBOX, COMPLETE



R1 5

G
GEARBOX MODEL 416 (“PRAIRIE”)

ITEM PART NO. DESCRIPTION QTY

1 18395 HOUSING 1

2 18391 BEARING CAP 1

3 18417 BEARING CAP 1

4 18418 COVER CAP 1

5 18379 BEARING CONE, TIMKEN #LM 11749 2

6 18378 BEARING CUP, TIMKEN #LM 11710 2

7 18383 BEARING CONE, TIMKEN #L 44643 2

8 18382 BEARING CUP, TIMKEN #1 44610 2

9 18386 SEAL, (NATIONAL $470553, CR #9843) 2

10 18420 RETAINER 2

11 18380 SQ. KEY, 1/4" X 3/4” 2

12 18390 GASKET (.005) X

13 18393 1/4" PIPE PLUG, SOLID 2

14 18394 1/4" PIPE PLUG, VENTED 1

15 18091 BOLT, 5/16” - 18 X 1", GRADE 2 12

16 19603 LOCKWASHER, 5/16” 12

17 18381 GEAR 2

18 18384 SPACER 1

19 18408 PINION SHAFT, W/KEYWAY 1

20 18409 PINION SHAFT, W/HOLE 1

21 18415 SHIM SPACER 2

22 18390 GASKET 1

23 19473 GEARBOX, COMPLETE



6    R1

GEARBOX MODEL 2103 (“PRAIRIE”)

ITEM PART NO. DESCRIPTION QTY ITEM PART NO. DESCRIPTION QTY

1 17173 HOUSING 1 12 19955 BOLT, 3/8" - 16 X 1" LG. 4

2 18553 GASKET / SHIM (0.005") A/R 13 19604 LOCK WASHER, 3/8” 4

3 18423 BEARING CAP 1 14 18393 1/4" PIPE PLUG, SOLID 1

4 19265 BEARING CONE, TIMKEN # LM67048 4 15 18394 1/4" PIPE PLUG, VENTED 1

5 19266 BEARING CUP, TIMKEN # LM67010 4 16 18411 SHIM A/R

6 18405 RETAINER, WIDE (0.159") 3 17 18428 GEAR 2

7 18962 RETAINER, NARROW (0.095") 1 18 17175 PINION SHAFT 1

8 18425 SQ. KEY, 1/4" X 1-1/8” 2 19 17176 CROSS SHAFT 1

9 18426 SPACER 2 20 17177 COVER, STAMPING 1

10 18427 SEAL, CR# 12614 1 21 18963 EXP. PLUG 1

11 18403 SEAL, CR # 12458 OR NATIONAL # 470163 1 22 19585 GEAR BOX COMPLETE 1



R1 7

G
WINCH, FULTON MODEL K2550

ITEM PART NO. DESCRIPTION

1 18561 HANDLE ASSEMBLY

2 18496 ROPE KEEPER KIT

3 18562 INPUT SHAFT

4 18436 RETAINER RING

5 18563 BRAKE DISC

6 18564 RATCHET GEAR

7 18565 PINION GEAR

8 18558 STEEL BUSHING

9 18566 SPACER

10 18567 LOCKNUT, 1/2” - 13, SPECIAL

11 18568 FRICTION DISC

12 18526 STEEL BUSHING

13 18569 WASHER, SPECIAL

14 18570 INTERMEDIATE SHAFT ASSEMBLY

15 18571 ROLL PIN (FULTON 212-01)

16 18556 WOODRUFF KEY, 1/8” X 5/8”

17 18572 RATCHET GEAR ASSEMBLY

18 18497 RATCHET KIT

19 19569 WINCH, COMPLETE



8    R1

WINCH, FULTON MODEL K1051

WINCH, FULTON MODEL K1550

ITEM PART NO. DESCRIPTION

1 18561 HANDLE ASSEMBLY

2 18496 ROPE KEEPER KIT

3 18439 RATCHET KIT

4 18567 LOCKNUT, 1/2" - 13

5 18580 BRAKE DISC

6 18581 RATCHET ASSEMBLY

7 18582 PINION GEAR ASSEMBLY

8 18583 FRICTION DISC

9 18437 BUSHING

10 18438 BUSHING

11 18584 PINION SHAFT

12 18585 THRUST WASHER

13 18436 RETAINER RING

14 19151 WINCH, COMPLETE

ITEM PART NO. DESCRIPTION

1 18561 HANDLE ASSEMBLY

2 18496 ROPE KEEPER KIT

3 18497 RATCHET KIT

4 18573 FRICTION DISC

5 18574 INPUT SHAFT

6 18567 LOCKNUT, 1/2" - 13, SPECIAL

7 18575 SPACER

8 18438 STEEL BUSHING

9 18576 BRAKE DISC

10 18577 RATCHET GEAR ASSEMBLY

11 18578 PINION AND DISC ASSEMBLY

12 19152 WINCH, COMPLETE



R1 9

G
PTO SHAFT (“WEASLER”)

ITEM
PART NO.

DESCRIPTION
12R 14R

1 18594 1/2 PTO SHAFT, IMPLEMENT END, 48"

1 18595 18599 1/2 PTO SHAFT, IMPLEMENT END, 60"

2 18596 1/2 PTO SHAFT, TRACTOR END, 48"

2 18597 18601 1/2 PTO SHAFT, TRACTOR END, 60"

3 18473 18459 UNIVERSAL JOINT REPAIR KIT

4 18593 18593 ROLL PIN, 1/4" X 1"

5 18602 INNER PLASTIC SHIELD, 48", C/W RETAINER RING & NYLON BEARING

5 18603 18603 INNER PLASTIC SHIELD, 60", C/W RETAINER RING AND NYLON BEARING

6 18604  OUTER PLASTIC SHIELD, 48", C/W RETAINER RING & NYLON BEARING

6 18605 18605 OUTER PLASTIC SHIELD, 60", C/W RETAINER RING & NYLON BEARING

7 18471 18477 SNAP HITCH YOKE

8 18476 IMPLEMENT YOKE, 1" BORE

8 18480 IMPLEMENT YOKE, 1-1/4" BORE

9 19520 48" PTO - SHAFT, COMPLETE 

9A 19945 19806 60" PTO - SHAFT, COMPLETE

Check correct length and model before ordering parts.

12R series used with GHR80 PTO drive augers to 51’.

14R series used with GHR80–56’/61’/71’ and GHR100 PTO drives.



10    R1

SWIVEL ARC KIT A114

ITEM PART 
NO. DESCRIPTION

1 18499 ARM, L.H.  (SHOWN)

1A 18500 ARM, R.H.

2 18501 BRACKET, WHEEL SPINDLE

3 18487 ADJUST STRAP

4 18489 ATTACH BRACKET

5 19547 BOLT, 7/16" - 14 X 3-1/2", GRADE 2, (2-1/2" FRAME TUBE)

5 19982 BOLT, 7/16" - 14 X 4", GRADE 2, (3" FRAME TUBE)

6 19542 BOLT, 7/16" - 14 X 1", GRADE 5

7 19588 BOLT, 1/2" - 13 X 1-1/4", GRADE 5

8 19270 SLOTTED NUT, 3/4" - 16 (NF)

9 19997 HEX NUT, 3/4" - 10

10 19598 LOCKNUT, 7/16" - 14

11 19599 LOCKNUT, 1/2" - 13

12 19998 LOCKWASHER, 3/4"

13 19271 COTTER PIN, 1/8" X 1-1/2"

14 18531 CLAMP BRACKET



R1 11

G
EMD (ELECTRIC MOTOR DRIVE): GHR 80 X 31’

ITEM PART 
NO. DESCRIPTION QTY ITEM PART 

NO. DESCRIPTION QTY

1 19473 GEARBOX 1 19 19537 BOLT, 1/4" - 20 X 1/2", GRADE 2 X

2 19920 GEARBOX MOUNT, (W & WR80) 1 20 19936 BOLT, 5/16" - 18 X 5", GRADE 2 X

3 19627 SHIELD SECURING BRACKET 1 21 17631 BOLT, 5/16" - 18 X 2-1/2", GRADE 2 X

4 19460 TUBE HALFBAND, (W & WR80) 3 22 19542 BOLT, 7/16" - 14 X 1", GRADE 5 X

5 19921 HALFBAND BRACKET, (W & WR60) 1 23 19540 BOLT, 3/8" - 16 X 3/4", GRADE 2 X

6 19926 MOUNT STRAP 2 24 19937 BOLT, 1/2" - 13 X 9", SPECIAL X

7 19927 ELECTRIC MOTOR MOUNT 1 25 19604 LOCKWASHER, 3/8” X

8 19626 SLIP CONNECTOR SHIELD 1 26 19594 WASHER-LOCKNUT, 1/4" - 20 X

9 19928 DRIVESHAFT SHIELD, 24" LONG 1 27 19980 LOCKNUT, 5/16" - 18 X

10 19254 DRIVESHAFT SHIELD, 42" LONG X 28 19598 LOCKNUT, 7/16" - 14 X

11 19255 DRIVESHAFT SHIELD, 48" LONG X 29 19602 HEX NUT, 1/2" - 13 X

14 19931 SHIELD BRACKET 1 30 19225 SETSCREW, 3/8" - 16 X 3/8” X

16 19613 DOUBLE GROOVE 13" PULLEY, 1" BORE 1 31 19224 WOODRUFF KEY, 1/4" X 1” X

17 19934 BELT, B62 2 32 19606 SQ. KEY, 1/4" X 1-1/2” X

17592 FLEX CONNECTOR, 1" X 1" BORE 1 33 19119 DRIVESHAFT CONNECTOR, 1" BORE 1

19557 FLEX CONNECTOR SPROCKET, 1" BORE&KEYWAY 1 34 19650 DRIVESHAFT, 1" X 28" LONG 1

19559 ROLLER CHAIN 1 28051 WR DOUBLE PULLEY GUARD ASSM 1

17591 FLEX CONNECTOR SPROCKET, 1" BORE W/BOLT 1 36 28045 WR DOUBLE GUARD BACKPLATE 1

37 28049 SMALL PLASTIC GUARD ONLY 1



12    R1

EMD (ELECTRIC MOTOR DRIVE): GHR80 X 36’–51’

ITEM PART 
NO. DESCRIPTION QTY ITEM PART 

NO. DESCRIPTION QTY

1 19473 GEARBOX 1 20 19936 BOLT, 5/16" - 18 X 5", GRADE 2 (NOT SHOWN) X

2 19627 SHIELD SECURING BRACKET 1 21 17631 BOLT, 5/16" - 18 X 2-1/2", GRADE 2 X

3 19633 GEARBOX MOUNTING PLATE 1 22 19542 BOLT, 7/16" - 14 X 1", GRADE 5 X

4 19460 TUBE HALFBAND, (W & WR80) 1 23 19540 BOLT, 3/8" - 16 X 3/4", GRADE 2 X

5 19923 HALFBAND BRACKET, (W & WR80) 1 24 19937 BOLT, 1/2" - 13 X 9", SPECIAL X

6 19926 MOUNT STRAP 2 25 19604 LOCKWASHER, 3/8” X

7 19927 ELECTRIC MOTOR MOUNT 1 26 19594 WASHER-LOCKNUT, 1/4" - 20 X

8 19626 SLIP CONNECTOR SHIELD 1 27 19980 LOCKNUT, 5/16" - 18 X

9 19928 DRIVESHAFT SHIELD, 24" LONG 1 28 19598 LOCKNUT, 7/16" - 14 X

10 19254 DRIVESHAFT SHIELD, 42" LONG X 29 19602 HEX NUT, 1/2" - 13 X

11 19255 DRIVESHAFT SHIELD, 48" LONG X 30 19225 SETSCREW, 3/8" - 16 X 3/8” X

14 19931 SHIELD BRACKET 1 31 19224 WOODRUFF KEY, 1/4" X 1” X

16 19613 DOUBLE GROOVE 13" PULLEY, 1" BORE 1 32 19606 SQ. KEY, 1/4" X 1-1/2” X

17 19934 BELT, B62 2 33 19119 DRIVESHAFT CONNECTOR, 1" BORE 1

18 17592 FLEX CONNECTOR, 1" X 1" BORE 1 34 19629 DRIVESHAFT, 1-1/4" X 4' 6" LONG (W&WR80-36' & 41') 1

19557 FLEX CONNECTOR SPROCKET,1"BORE&KEYWAY 1 34 17190 DRIVESHAFT, 1-1/4" X 13' 10" LONG (WR80 - 51')

19559 ROLLER CHAIN 1 35 28051 WR DOUBLE PULLEY GUARD ASSM. 1

17591 FLEX CONNECTOR SPROCKET, 1" BORE W/BOLT 1 36 28045 WR DOUBLE GUARD BACKPLATE 1

19 19537 BOLT, 1/4" - 20 X 1/2", GRADE 2 X 37 28049 SMALL PLASTIC GUARD ONLY 1



R1 13

G
PTO–SD (SHAFT DRIVE): GHR80 X 56’–71’, ALL GHR100

ITEM
PART NO.

DESCRIPTION
8” 10”

18 19594 19594 WASHER LOCKNUT, 1/4" - 20

19 19596 19596 WASHER LOCKNUT, 3/8" - 16

20 19598 19598 LOCKNUT, 7/16" - 14

21 19605 19605 LOCKWASHER, 1/2"

22 19608 19608 SETSCREW, 5/16" - 18 X 3/8"

23 19606 19606 SQ. KEY, 1/4" X 1-1/2"

24 19538 19538 BOLT, 5/16" - 18 X 3/4", GRADE 2

25 19540 19540 BOLT, 3/8" - 16 X 3/4", GRADE 2

26 19595 19595 WASHER LOCKNUT, 5/16" - 18

27 19274 19274 SELF-TAPPING SCREW, 1/4"-14X5/8"

28 19256 19256 SHIELD TIEDOWN STRAP

29 17229 17229 RUBBER FLAP

30 17230 17230 RUBBER MOUNT STRAP

31 17232 17232 SHIELD ASSEMBLY WITH RUBBER

32 17249 17249 SHIELD ATTACH PLATE

33 17245 17245 SHIELD FOR 3 SHAFT GEARBOX

34 17235 17235 CHAIN COUPLER SHIELD

19675 19805 SD GEARBOX, MOUNT, FLEX CON-
NECTOR, AS PACKED

ITEM
PART NO.

DESCRIPTION
8” 10”

1 19585 19585 GEARBOX, SD

2 19586 19800 MOUNT, GEARBOX, LESS HALFBANDS

3 19460 19801 HALFBAND, TUBE

6 19673 19673 SPROCKET, FLEX CONNECTOR, 1-1/4" 
BORE W/BOLT HOLE

7 19559 19559 ROLLER CHAIN W/CONNECTOR LINK

8 19557 — SPROCKET, FLEX CONNECTOR 1" BORE

8 — 19802 SPROCKET, FLEX CONNECTOR, 1-1/4" 
BORE

9 19674 19803 COMPLETE FLEX CONNECTOR

10 19461 19804 TRANSPORT SADDLE, PTO, LESS HALF-
BAND

11 19648 19648 SADDLE PIN, LESS HAIRPIN

12 19463 19463 HAIRPIN

13 19806 19806 PTO DRIVELINE, 60" LONG

14 19537 19537 BOLT, 1/4" - 20 X 1/2", GRADE 2

15 19541 19541 BOLT, 3/8" - 16 X 2-3/4", GRADE 2

16 19542 19542 BOLT, 7/16" - 14 X 1 “, GRADE 5

17 19549 19549 BOLT, 1/2" - 13 X 1", GRADE 2



14    R1

EMD (ELECTRIC MOTOR DRIVE): GHR80 X 56’–71’ / ALL 
GHR100



R1 15

G

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

25
19

54
9

B
O

LT
, 1

/2
" -

 1
3 

X 
1”

, G
R

AD
E 

2
X

26
19

93
7

B
O

LT
, 1

/2
" -

 1
3 

X 
9"

, S
P

E
C

IA
L

X

27
19

60
5

LO
C

K
W

A
SH

ER
, 1

/2
”

X

28
19

59
4

W
AS

H
E

R
-L

O
C

K
N

U
T,

 1
/4

" -
 2

0
X

29
19

98
0

LO
C

K
N

U
T,

 5
/1

6"
 - 

18
X

30
19

59
6

W
AS

H
E

R
-L

O
C

K
N

U
T,

 3
/8

" -
 1

6
X

31
19

59
8

LO
C

K
N

U
T,

 7
/1

6"
 - 

14
X

32
19

60
2

H
E

X 
N

U
T,

 1
/2

" -
 1

3
X

33
19

22
5

S
ET

S
C

R
EW

, 3
/8

" -
 1

6 
X

 3
/8

”
X

34
19

60
6

S
Q

U
A

R
E

 K
E

Y,
 1

/4
" X

 1
-1

/2
”

X

35
19

11
9

D
R

IV
E

S
H

AF
T 

C
O

N
N

E
C

TO
R

, (
W

 &
 W

R
80

)
1

35
19

77
0

D
R

IV
E

S
H

AF
T 

C
O

N
N

E
C

TO
R

, (
W

 &
 W

R
10

0)
1

36
19

62
7

S
H

IE
LD

 S
EC

U
R

IN
G

 B
R

A
C

KE
T

37
19

99
4

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 1
8'

 9
" (

W
 &

 W
R

80
-5

6'
 &

 6
1'

)
1

37
19

94
0

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 3
' 1

0"
 (W

 &
 W

R
10

0-
31

')

37
19

94
1

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 6
' 2

-1
/2

" (
W

 &
 W

R
10

0-
41

')
1

37
19

94
2

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 1
1'

 8
" (

W
&

 W
R

10
0-

51
')

1

37
19

94
3

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 1
8'

 9
" (

W
 &

 W
R

10
0-

61
')

1

37
19

94
4

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 6
" W

10
0-

71
' O

N
LY

1

37
17

24
4

D
R

IV
E

S
H

AF
T,

 1
-1

/4
" X

 1
9"

 W
R

10
0-

71
' O

N
LY

1

38
17

24
5

S
H

IE
LD

 F
O

R
 3

 S
H

A
FT

 G
EA

R
B

O
X

39
17

23
5

C
H

A
IN

 C
O

U
P

LE
R

 S
H

IE
LD

40
19

25
6

S
H

IE
LD

 T
IE

 D
O

W
N

 S
TR

AP

41
19

27
4

S
EL

F-
TA

P
P

IN
G

 S
C

R
E

W
, 1

/4
" -

 1
4 

X 
5/

8

42
19

54
0

B
O

LT
, 3

/8
" -

 1
6 

X 
3/

4"
, G

R
A

D
E

 2

28
05

3
W

R
 T

R
IP

LE
 P

U
LL

EY
 G

U
A

R
D

 A
S

SM
1

28
04

7
W

R
 T

R
IP

LE
 G

U
A

R
D

 B
A

C
KP

LA
TE

1

28
04

8
LA

R
G

E
 P

LA
S

TI
C

 G
U

AR
D

 O
N

LY
1

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

1
19

58
5

G
E

AR
B

O
X

1

2
19

58
6

G
E

AR
B

O
X 

M
O

U
N

T,
 (W

 &
 W

R
80

)
1

2
19

80
0

G
E

AR
B

O
X 

M
O

U
N

T,
 (W

 &
 W

R
10

0)
1

3
19

46
0

TU
B

E
 H

A
LF

BA
N

D
, (

W
 &

 W
R

80
)

3

3
19

80
1

TU
B

E
 H

A
LF

BA
N

D
, (

W
 &

 W
R

10
0)

3

3A
17

33
9

O
V

ER
 T

R
A

C
K 

H
A

LF
BA

N
D

 (W
R

80
 X

 5
6'

 &
 6

1'
)

1

3A
17

34
0

O
V

ER
 T

R
A

C
K 

H
A

LF
BA

N
D

 (W
R

10
0 

X
 6

1'
)

1

4
19

92
4

H
A

LF
B

AN
D

 B
R

AC
K

E
T,

 (W
 &

 W
R

80
)

1

4
19

92
5

H
A

LF
B

AN
D

 B
R

AC
K

E
T,

 (W
 &

 W
R

10
0)

1

5
19

92
6

M
O

U
N

T 
ST

R
AP

2

6
19

92
7

E
LE

C
TR

IC
 M

O
TO

R
 M

O
U

N
T

1

7
19

92
9

G
E

AR
B

O
X 

SH
IE

LD
1

8
19

92
8

D
R

IV
E

S
H

A
FT

 S
H

IE
LD

, 2
4"

 L
O

N
G

1

9
19

25
4

D
R

IV
E

S
H

A
FT

 S
H

IE
LD

, 4
2"

 L
O

N
G

X

10
19

25
5

D
R

IV
E

S
H

A
FT

 S
H

IE
LD

, 4
8"

 L
O

N
G

X

11
19

84
5

P
U

LL
EY

 S
H

IE
LD

1

12
19

93
0

P
U

LL
EY

 S
H

IE
LD

 E
X

TE
N

SI
O

N
1

13
19

93
1

S
H

IE
LD

 B
R

A
C

K
ET

1

14
19

93
2

A
TT

AC
H

 B
R

AC
K

E
T

1

15
19

93
3

15
" T

R
IP

LE
 G

R
O

O
VE

 P
U

LL
EY

 (1
-1

/4
" B

O
R

E
)

1

16
19

93
5

B
E

LT
, B

67
3

17
19

67
3

FL
E

X
 C

O
N

N
E

C
TO

R
 S

PR
O

C
K

ET
, 1

-1
/4

" B
O

R
E

 W
/

B
O

LT
1

18
19

55
9

R
O

LL
E

R
 C

H
A

IN
 W

/C
O

N
N

EC
TO

R
 L

IN
K

1

19
19

55
7

FL
E

X
 C

O
N

N
E

C
TO

R
 S

PR
O

C
K

ET
, 1

" B
O

R
E

 W
/K

E
Y

-
W

A
Y

1

19
19

80
2

FL
E

X
 C

O
N

N
E

C
TO

R
 S

PR
O

C
K

ET
, 1

-1
/4

" B
O

R
E

 W
/

K
E

YW
A

Y
1

20
19

67
4

FL
E

X
 C

O
N

N
E

C
TO

R
, 1

" X
 1

-1
/4

" B
O

R
E

1

20
19

80
3

FL
E

X
 C

O
N

N
E

C
TO

R
, 1

-1
/4

" X
 1

-1
/4

" B
O

R
E

1

21
19

53
7

B
O

LT
, 1

/4
" -

 2
0 

X
 1

/2
", 

G
R

AD
E 

2
X

22
19

93
6

B
O

LT
, 5

/1
6"

 - 
18

 X
 5

", 
G

R
A

D
E

 2
X

23
19

54
1

B
O

LT
, 3

/8
" -

 1
6 

X
 2

-3
/4

", 
G

R
A

D
E

 2
X

24
19

54
2

B
O

LT
, 7

/1
6"

 - 
14

 X
 1

”, 
G

R
AD

E 
5

X

EMD (ELECTRIC MOTOR DRIVE): GHR80 X 56’–71’ / ALL GHR100



16    R1

PTO–SD (SHAFT DRIVE): GHR80 X 31’–51’



R1 17

G
PTO-SD (SHAFT DRIVE): GHR80 X 31’–51’

ITEM PART 
NO. DESCRIPTION QTY

1 19455 GEARBOX 1

2 19920 GEARBOX MOUNT 1

3 19460 TUBE HALFBAND X

5 19626 SHIELD, SLIP CONNECTOR 1

6 19254 42" SHIELD, DRIVESHAFT X

6A 19255 48" SHIELD, DRIVESHAFT X

7 19627 BRACKET, SHIELD SECURING 1

8 19629 1-1/4" DRIVESHAFT, 4' 5-1/2" LONG,W&WR80-36'/41’ 1

8 17189 1-1/4" DRIVESHAFT, 10' 2-1/2" LONG, WR80-46' ONLY 1

8 17190 1-1/4" DRIVESHAFT, 13' 10" LONG, WR80-51' ONLY 1

9 19119 DRIVESHAFT CONNECTOR X

10 19662 1-1/4" DRIVESHAFT, 3' 5-1/2" LONG,(W & WR36' MODELS) 1

10 19665 1-1/4" DRIVESHAFT, 47" LONG, (W & WR41' MODELS) 1

10 19666 1-1/4" DRIVESHAFT, 6' 0" LONG, (W & WR46' MODELS) 1

10 19667 1-1/4" DRIVESHAFT, 7' 4-1/2" LONG (W&WR31' MODELS, W&WR51' MODELS) 1

11 17592 FLEX CONNECTOR, 1" X 1" BORE 1

11A 19557 FLEX CONNECTOR SPROCKET, 1" BORE W/KEYWAY 1

11B 19559 ROLLER CHAIN 1

11C 17591 FLEX CONNECTOR SPROCKET, 1" BORE W/BOLT 1

12 19669 STRAP-ON BEARING X

13 19461 TRANSPORT SADDLE 1

14 19648 SADDLE PIN 1

15 19463 HAIRPIN 1

16 19945 PTO DRIVELINE, 60" LONG 1

17 19946 SPROCKET, 1

18 19946 SPROCKET, 1

19 19432 ROLLER CHAIN W/CONNECTOR 1

20 19537 BOLT, 1/4" - 20 X 1/2", GRADE 2 X

21 17631 BOLT, 5/16" - 18 X 2-1/2", GRADE 2 X

22 19540 BOLT, 3/8" - 16 X 3/4", GRADE 2 X

23 19542 BOLT, 7/16" - 14 X 1”, GRADE 5 X

24 19594 WASHER LOCKNUT, 1/4" - 20 X

25 19595 WASHER LOCKNUT, 5/16" - 18 X

26 19598 LOCKNUT, 7/16" - 14 X

27 19604 LOCKWASHER, 3/8” X

29 19225 SET SCREW, 3/8" - 16 X 3/8” X

30 19224 WOODRUFF KEY, 1/4" X 1” X

31 19606 SQUARE KEY, 1/4" X 1-1/2” X

32 19536 CROSSMEMBER, 19" LONG, 46'-51' MODELS X

33 19588 BOLT, 1/2" - 13 X 1-1/4", GRADE 5 X

34 19590 BOLT, 5/8" - 11 X 1-1/2", GRADE 5 X

35 19599 LOCKNUT, 1/2" - 13 X

36 19600 LOCKNUT, 5/8" - 11 X

37 19670 REACH ARM EXTENSION, LEFT/RIGHT, 46'-51’ 2

37A 19949 REACH ARM EXTENSION BUNDLE

38 17231 SHIELD ASSEMBLY WITH RUBBER

39 17229 RUBBER FLAP

40 17230 RUBBER MOUNT STRAP

41 17248 SHIELD ATTACH PLATE

42 19538 BOLT, 5/16" - 18 X 3/4", GRADE 2

43 19596 WASHER LOCKNUT, 3/8" - 16 

— 19990 SD GEARBOX, MOUNT, HALF CONNECTOR, AS PACKED 1



18    R1

GHR80 31’ BASIC AUGER



R1 19

G

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

1
19

03
3G

H
R

U
P

P
ER

 T
U

B
E

 S
E

C
TI

O
N

 W
/D

R
IV

ES
H

A
FT

, H
O

U
S

IN
G

, 
TR

AC
K

1

1A
19

05
9G

H
R

U
P

P
ER

 T
U

BE
 B

U
N

D
LE

, A
S

 S
H

IP
P

ED
1

2
19

39
0G

H
R

LO
W

E
R

 T
U

BE
 S

EC
TI

O
N

1

2A
19

06
2G

H
R

LO
W

E
R

 T
U

BE
 B

U
N

D
LE

, A
S 

S
H

IP
P

E
D

1

3
19

40
2

U
P

P
ER

 F
LI

G
H

T 
SE

C
TI

O
N

1

4
19

39
3

LO
W

E
R

 F
LI

G
H

T 
SE

C
TI

O
N

1

4A
17

53
4

S
LI

P
 O

N
 IN

TA
KE

 F
LI

G
H

T 
(1

99
8 

&
 L

A
TE

R
)

1

5
   

 —
D

R
IV

E
SH

AF
T,

 1
8'

 5
-3

/4
" L

O
N

G
1

5
19

20
4G

H
R

D
R

IV
E

SH
AF

T,
 1

8'
 6

-1
/4

" L
O

N
G

1

6
   

 —
1"

 S
PL

IT
 H

AR
D

W
O

O
D

 B
E

A
R

IN
G

, S
ET

 O
F 

2 
H

A
LV

E
S

5

6
18

69
3

1-
1/

4"
 S

P
LI

T 
H

A
R

D
W

O
O

D
 B

EA
R

IN
G

, S
E

T 
O

F 
2 

H
AL

V
ES

5

6A
   

 —
1"

 B
EA

R
IN

G
 F

LA
N

G
E

, S
IN

G
LE

, 2
 B

O
LT

X

6A
18

69
5

1-
1/

4"
 B

E
AR

IN
G

 F
LA

N
G

E
, S

IN
G

LE
, 2

 B
O

LT
 

X

7
18

76
2

A
N

G
LE

 T
R

A
C

K
 S

TO
P

 
1

8
18

76
3

R
O

LL
E

R
 T

R
A

C
K

 S
H

O
E

1

9
19

24
6

1/
4"

 C
AB

LE
, 2

4'
 L

O
N

G
1

10
19

14
7

1/
4"

 C
AB

LE
 C

LA
M

P
2

11
19

15
1

W
IN

C
H

, 4
:1

 R
A

TI
O

1

12
19

25
4

D
R

IV
E

SH
AF

T 
SH

IE
LD

, 4
2"

 L
O

N
G

 
2

13
19

25
5

D
R

IV
E

SH
AF

T 
SH

IE
LD

, 4
8"

 L
O

N
G

 
3

14
19

25
6

S
H

IE
LD

 T
IE

-D
O

W
N

 S
TR

A
P

6

15
19

25
7

U
P

P
ER

 S
H

IE
LD

 A
TT

AC
H

 B
R

A
C

K
ET

 
1

16
19

39
8

IN
TA

KE
 H

IT
C

H
 W

/S
H

IE
LD

, B
U

S
H

IN
G

, G
R

E
A

SE
 F

IT
TI

N
G

S
1

17
17

12
3

C
LE

VI
S

, L
E

SS
 P

IN
1

18
19

14
9

1"
 B

U
S

H
IN

G
1

19
19

22
2

P
R

E
SS

-IN
 G

R
E

AS
E

 F
IT

TI
N

G
1

21
17

17
2G

H
R

U
P

P
ER

 D
R

IV
E

 H
O

U
SI

N
G

1

22
19

32
1

1"
 F

LA
N

G
E

TT
E

 B
E

A
R

IN
G

, 2
 B

O
LT

 W
/F

LA
N

G
ES

X

22
A

18
81

7
1"

 B
EA

R
IN

G
, L

E
SS

 F
LA

N
G

E
S

X

23
19

32
2

1-
1/

4"
 F

LA
N

G
ET

TE
 B

E
A

R
IN

G
, 2

 B
O

LT
 W

/F
LA

N
G

ES
X

23
A

18
85

3
1-

1/
4"

 B
E

AR
IN

G
, L

E
S

S 
FL

AN
G

E
S

X

24
19

43
0

U
P

P
ER

 S
P

R
O

C
KE

T,
 1

4 
TO

O
TH

1

25
19

43
1

LO
W

E
R

 S
P

R
O

C
K

ET
, 2

5 
TO

O
TH

1

26
19

43
2

R
O

LL
E

R
 C

H
A

IN
 W

/C
O

N
N

E
C

TO
R

1

26
A

19
43

3
R

O
LL

E
R

 C
H

A
IN

 C
O

N
N

E
C

TO
R

 O
N

LY
 

1

27
17

15
8G

H
R

H
O

U
S

IN
G

 C
O

V
E

R
1

28
19

33
6

A
X

LE
 W

/S
P

IN
D

LE
S

, N
U

TS
, C

O
TT

E
R

 P
IN

S
1

29
19

26
2

SP
IN

D
LE

, W
E

LD
-O

N
2

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

30
19

34
6

LO
W

ER
 R

E
A

C
H

 T
U

B
E,

 L
EF

T
1

31
19

34
7

LO
W

ER
 R

E
A

C
H

 T
U

B
E,

 R
IG

H
T

1

32
19

36
3

LO
W

ER
 R

E
A

C
H

 F
R

A
M

E
 B

U
N

D
LE

, A
S

 S
H

IP
P

ED
1

33
19

37
2

C
R

O
S

SM
EM

BE
R

1

34
19

38
1

U
P

P
ER

 L
IF

T 
TU

B
E

, L
EF

T 
O

R
 R

IG
H

T,
 S

IN
G

LE
2

35
19

52
7

U
P

P
ER

 L
IF

T 
BU

N
D

LE
, A

S
 S

H
IP

P
ED

, I
N

C
LU

D
ES

 R
E

F.
 #

33
1

36
19

26
4

S
EA

L
2

37
19

26
5

LA
R

G
E

 B
E

A
R

IN
G

, T
IM

K
E

N
 #

LM
 6

70
48

2 

38
19

26
6

LA
R

G
E

 C
U

P
, T

IM
KE

N
 #

LM
 6

70
10

  
2

39
19

26
7

H
U

B
 W

/C
U

PS
2

40
19

26
8

S
M

A
LL

 C
U

P
, T

IM
KE

N
 #

LM
 1

19
10

2

41
19

26
9

S
M

A
LL

 B
E

A
R

IN
G

, T
IM

K
E

N
 #

LM
 1

19
49

2

42
19

27
0

S
LO

TT
E

D
 N

U
T,

 3
/4

” -
 1

6
2

43
19

27
2

D
U

S
T 

C
A

P
2

44
19

27
1

C
O

TT
E

R
 P

IN
, 1

/8
" X

 1
-1

/2
”

2

45
19

27
3

W
H

EE
L 

B
O

LT
, 1

/2
” -

 2
0 

X
 1

”
8

46
19

26
1

15
" W

H
E

EL
, 4

 B
O

LT
2

47
19

46
7

H
U

B
 A

S
S

EM
BL

Y,
 C

O
M

P
LE

TE
2

48
19

53
8

B
O

LT
, 5

/1
6”

 - 
18

 X
 3

/4
", 

G
R

AD
E

 2
X

49
19

54
0

B
O

LT
, 3

/8
” -

 1
6 

X 
3/

4"
, G

R
A

D
E 

2
X

50
19

54
2

B
O

LT
, 7

/1
6”

 - 
14

 X
 1

", 
G

R
A

D
E

 5
X

51
19

54
5

B
O

LT
, 7

/1
6”

 - 
14

 X
 2

-1
/4

", 
G

R
A

D
E

 8
X

52
19

59
0

B
O

LT
, 5

/8
” -

 1
1 

X
 1

-1
/2

", 
G

R
A

D
E

 5
X

53
19

59
1

B
O

LT
, 5

/8
” -

 1
1 

X
 6

-1
/2

", 
G

R
A

D
E

 5
X

54
19

59
4

W
AS

H
E

R
 L

O
C

K
N

U
T,

 1
/4

” -
 2

0
X

55
19

59
5

W
AS

H
E

R
 L

O
C

K
N

U
T,

 5
/1

6”
 - 

18
X

56
19

59
6

W
AS

H
E

R
 L

O
C

K
N

U
T,

 3
/8

” -
 1

6
X

57
19

59
8

LO
C

KN
U

T,
 7

/1
6”

 - 
14

X

58
19

60
0

LO
C

KN
U

T,
 5

/8
” -

 1
1

X

59
19

27
4

S
EL

F-
TA

PP
IN

G
 S

C
R

E
W

, #
14

 X
 5

/8
”, 

W
/W

AS
H

E
R

H
E

A
D

X

60
19

22
4

W
O

O
D

R
U

FF
 K

E
Y,

 1
/4

” X
 1

”
X

61
19

98
8

B
O

LT
, 1

/4
” -

 2
0 

X 
1"

, G
R

AD
E

 2
X 

62
19

22
5

S
ET

S
C

R
E

W
, 3

/8
” -

 1
6 

X
 3

/8
”

X

63
17

17
9

3/
8"

 P
LU

G
1

64
17

16
7

G
AS

K
ET

 F
O

R
 1

" F
LA

N
G

E
TT

E
 B

E
AR

IN
G

X

65
17

16
8

G
AS

K
ET

 F
O

R
 1

-1
/4

" F
LA

N
G

E
TT

E
 B

E
A

R
IN

G
X

66
17

18
1

C
LE

V
IS

 P
IN

1

67
17

38
3

G
R

IP
 C

LI
P

1

68
17

18
2

TR
AC

K
 W

A
S

H
ER

, 7
/1

6”
2

--
28

67
9

B
AS

IC
 C

A
R

TO
N

1

GHR80 31’ BASIC AUGER



20    R1

GHR80 36’ BASIC AUGER



R1 21

G

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

1
19

03
6G

H
R

U
P

PE
R

 T
U

B
E

 S
E

C
TI

O
N

 W
/D

R
IV

E
S

H
AF

T,
 H

O
U

S
IN

G
, 

TR
A

C
K

1

1A
19

06
5G

H
R

U
P

PE
R

 T
U

B
E

 B
U

N
D

LE
, A

S
 S

H
IP

PE
D

1

2
19

03
9G

H
R

LO
W

ER
 T

U
B

E
 S

E
C

TI
O

N
1

2A
19

06
8G

H
R

LO
W

ER
 T

U
B

E
 B

U
N

D
LE

, A
S

 S
H

IP
P

ED
1

3
19

40
2

U
P

PE
R

 F
LI

G
H

T 
S

EC
TI

O
N

1

4
19

40
7

LO
W

ER
 F

LI
G

H
T 

S
E

C
TI

O
N

1

4A
17

53
4

S
LI

P
 O

N
 IN

TA
K

E
 F

LI
G

H
T 

(1
99

8 
&

 L
A

TE
R

)
1

5
19

20
6

D
R

IV
ES

H
A

FT
, 2

2’
 3

-1
/2

" L
O

N
G

1

6
18

69
3

1-
1/

4”
 S

P
LI

T 
H

A
R

D
W

O
O

D
 B

E
AR

IN
G

, S
E

T 
O

F 
2 

H
A

LV
E

S
6

6A
18

69
5

1-
1/

4"
 B

EA
R

IN
G

 F
LA

N
G

E,
 S

IN
G

LE
, 2

 B
O

LT
X

7
18

76
2

A
N

G
LE

 T
R

AC
K 

S
TO

P
 

2

8
18

76
3

R
O

LL
E

R
 T

R
AC

K 
S

H
O

E
1

9
19

24
8

1/
4"

 C
A

B
LE

, 3
4'

 6
" L

O
N

G
1

10
19

14
7

1/
4"

 C
A

B
LE

 C
LA

M
P

2

11
19

15
2

W
IN

C
H

1

12
19

25
4

D
R

IV
ES

H
A

FT
 S

H
IE

LD
, 4

2"
 L

O
N

G
2

13
19

25
5

D
R

IV
ES

H
A

FT
 S

H
IE

LD
, 4

8"
 L

O
N

G
4

14
19

25
6

S
H

IE
LD

 T
IE

-D
O

W
N

 S
TR

AP
7

15
19

25
7

U
P

PE
R

 S
H

IE
LD

 A
TT

A
C

H
 B

R
AC

KE
T 

1

16
19

39
8

IN
TA

K
E 

H
IT

C
H

 W
/S

H
IE

LD
, B

U
S

H
IN

G
, G

R
E

AS
E

 F
IT

TI
N

G
1

17
17

12
3

C
LE

V
IS

, L
ES

S
 P

IN
1

18
19

14
9

1"
 B

U
SH

IN
G

1

19
19

22
2

P
R

ES
S

-IN
 G

R
EA

S
E 

FI
TT

IN
G

1

21
17

17
2

U
P

PE
R

 D
R

IV
E 

H
O

U
S

IN
G

1

22
19

32
1

1"
 F

LA
N

G
E

TT
E 

B
E

AR
IN

G
, 2

 B
O

LT
 W

/F
LA

N
G

E
S

X

22
A

18
81

7
1"

 B
E

A
R

IN
G

, L
ES

S
 F

LA
N

G
ES

X

23
19

32
2

1-
1/

4"
 F

LA
N

G
E

TT
E

 B
E

AR
IN

G
, 2

 B
O

LT
 W

/F
LA

N
G

E
S

X

23
A

18
85

3
1-

1/
4"

 B
EA

R
IN

G
, L

E
SS

 F
LA

N
G

E
S

X

24
19

43
0

U
P

P
E

R
 S

PR
O

C
K

E
T,

 1
4 

TO
O

TH
1

25
19

43
1

LO
W

ER
 S

PR
O

C
KE

T,
 2

5 
TO

O
TH

1

26
19

43
2

R
O

LL
E

R
 C

H
A

IN
 W

/C
O

N
N

EC
TO

R
1

26
A

19
43

3
R

O
LL

E
R

 C
H

A
IN

 C
O

N
N

E
C

TO
R

 O
N

LY
1

27
17

15
8G

H
R

H
O

U
S

IN
G

 C
O

V
ER

1

28
19

33
7

A
XL

E 
W

/S
P

IN
D

LE
S

, N
U

TS
, C

O
TT

ER
 P

IN
S

1

29
19

26
2

SP
IN

D
LE

, W
EL

D
-O

N
2

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

30
19

34
8

LO
W

E
R

 R
EA

C
H

 T
U

B
E

, L
EF

T
1

31
19

34
9

LO
W

E
R

 R
EA

C
H

 T
U

B
E

, R
IG

H
T

1

32
19

36
4

LO
W

E
R

 R
EA

C
H

 F
R

A
M

E
 B

U
N

D
LE

, A
S

 S
H

IP
P

ED
1

33
19

37
3

C
R

O
S

S
M

E
M

BE
R

1

34
19

38
2

U
P

P
ER

 L
IF

T 
TU

B
E

, L
E

FT
 O

R
 R

IG
H

T,
 S

IN
G

LE
2

35
19

52
8

U
P

P
ER

 L
IF

T 
B

U
N

D
LE

, A
S

 S
H

IP
PE

D
, I

N
C

LU
D

ES
 R

E
F.

#3
3

1

36
19

26
4

S
E

AL
2

37
19

26
5

LA
R

G
E

 B
E

A
R

IN
G

, T
IM

KE
N

 #
LM

 6
70

48
2

38
19

26
6

LA
R

G
E

 C
U

P
, T

IM
KE

N
 #

LM
 6

70
10

2

39
19

26
7

H
U

B 
W

/C
U

PS
2

40
19

26
8

S
M

A
LL

 C
U

P
, T

IM
KE

N
 #

LM
 1

19
10

2

41
19

26
9

S
M

A
LL

 B
E

A
R

IN
G

, T
IM

KE
N

 #
LM

 1
19

49
2

42
19

27
0

S
LO

TT
E

D
 N

U
T,

 3
/4

” -
 1

6
2

43
19

27
2

D
U

ST
 C

A
P

2

44
19

27
1

1/
8"

 X
 1

-1
/2

" C
O

TT
E

R
 P

IN
2

45
19

27
3

W
H

EE
L 

B
O

LT
, 1

/2
” -

 2
0 

X
 1

”
8

46
19

26
1

15
" W

H
E

EL
, 4

 B
O

LT
2

47
19

46
7

H
U

B 
A

SS
E

M
B

LY
, C

O
M

P
LE

TE
2

48
19

53
8

B
O

LT
, 5

/1
6”

 - 
18

 X
 3

/4
", 

G
R

AD
E 

2
X

49
19

54
0

B
O

LT
, 3

/8
” -

 1
6 

X
 3

/4
", 

G
R

A
D

E
 2

X

50
19

54
2

B
O

LT
, 7

/1
6”

 - 
14

 X
 1

", 
G

R
A

D
E

 5
X

51
19

54
5

B
O

LT
, 7

/1
6”

 - 
14

 X
 2

-1
/4

", 
G

R
AD

E
 8

X

52
19

59
0

B
O

LT
, 5

/8
” -

 1
1 

X
 1

-1
/2

”, 
G

R
A

D
E

 5
X

53
19

59
1

B
O

LT
, 5

/8
” -

 1
1 

X
 6

-1
/2

", 
G

R
AD

E
 5

X

54
19

59
4

W
A

SH
E

R
 L

O
C

K
N

U
T,

 1
/4

” -
 2

0
X

55
19

59
5

W
A

SH
E

R
 L

O
C

K
N

U
T,

 5
/1

6”
 - 

18
X

56
19

59
6

W
A

SH
E

R
 L

O
C

K
N

U
T,

 3
/8

” -
 1

6
X

57
19

59
8

LO
C

KN
U

T,
 7

/1
6”

 - 
14

X

58
19

60
0

LO
C

KN
U

T,
 5

/8
” -

 1
1

X

59
19

27
4

S
E

LF
-T

A
PP

IN
G

 S
C

R
EW

, #
14

 X
 5

/8
" W

/W
A

S
H

E
R

H
E

AD
X

60
19

22
4

W
O

O
D

R
U

FF
 K

EY
, 1

/4
” X

 1
”

X

61
19

98
8

B
O

LT
, 1

/4
” -

 2
0 

X
 1

", 
G

R
A

D
E 

2
X

62
19

22
5

S
E

TS
C

R
E

W
, 3

/8
” -

 1
6 

X
 3

/8
”

X

63
17

17
9

3/
8"

 P
LU

G
1

64
17

16
7

G
A

SK
E

T 
FO

R
 1

" F
LA

N
G

E
TT

E
 B

E
A

R
IN

G
X

65
17

16
8

G
A

SK
E

T 
FO

R
 1

-1
/4

" F
LA

N
G

ET
TE

 B
E

A
R

IN
G

X

66
17

18
1

C
LE

VI
S

 P
IN

1

67
17

38
3

G
R

IP
 C

LI
P

1

68
17

18
2

TR
AC

K 
W

A
S

H
E

R,
 7

/1
6”

2

--
28

68
0

B
A

SI
C

 C
A

R
TO

N
1

GHR80 36’ BASIC AUGER



22    R1

GHR80 41’ BASIC AUGER



R1 23

G

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

31
19

26
2

SP
IN

D
LE

, W
EL

D
-O

N
2

32
19

35
0

LO
W

ER
 R

E
A

C
H

 T
U

B
E,

 L
E

FT
1

33
19

35
1

LO
W

ER
 R

E
A

C
H

 T
U

B
E,

 R
IG

H
T

1

34
19

36
5

LO
W

ER
 R

E
A

C
H

 F
R

A
M

E
 B

U
N

D
LE

,A
S

 S
H

IP
P

ED
1

35
19

37
4

C
R

O
S

SM
EM

B
E

R
1

36
19

38
3

U
P

PE
R

 L
IF

T 
TU

B
E,

 L
EF

T 
O

R
 R

IG
H

T,
 S

IN
G

LE
2

37
19

52
9

U
P

PE
R

 L
IF

T 
BU

N
D

LE
, A

S
 S

H
IP

P
E

D
, I

N
C

LU
D

E
S

 R
EF

. #
35

1

38
19

26
4

SE
A

L
2

39
19

26
5

LA
R

G
E

 B
E

AR
IN

G
, T

IM
K

E
N

 #
LM

 6
70

48
2

40
19

26
6

LA
R

G
E

 C
U

P,
 T

IM
K

E
N

 #
LM

 6
70

10
2

41
19

26
7

H
U

B
 W

/C
U

PS
2

42
19

26
8

SM
AL

L 
C

U
P,

 T
IM

K
E

N
 #

LM
 1

19
10

2

43
19

26
9

SM
AL

L 
B

E
AR

IN
G

, T
IM

K
E

N
 #

LM
 1

19
49

2

44
19

27
0

SL
O

TT
E

D
 N

U
T,

 3
/4

” -
 1

6
2

45
19

27
2

D
U

S
T 

C
A

P
2

46
19

27
1

1/
8"

 X
 1

-1
/2

" C
O

TT
ER

 P
IN

2

47
19

27
3

W
H

E
E

L 
B

O
LT

, 1
/2

” -
 2

0
8

48
19

26
1

15
" W

H
EE

L,
 4

 B
O

LT
 

2

49
19

46
7

H
U

B
 A

S
S

EM
BL

Y,
 C

O
M

P
LE

TE
2

50
19

53
8

BO
LT

, 5
/1

6”
 - 

18
 X

 3
/4

", 
G

R
A

D
E

 2
X

51
19

54
0

BO
LT

, 3
/8

” -
 1

6 
X

 3
/4

", 
G

R
AD

E 
2

X

52
19

54
2

BO
LT

, 7
/1

6”
 - 

14
 X

 1
", 

G
R

A
D

E
 5

X

53
19

54
5

BO
LT

, 7
/1

6”
 - 

14
 X

 2
-1

/4
", 

G
R

A
D

E
 8

X

54
19

59
0

BO
LT

, 5
/8

” -
 1

1 
X

 1
-1

/2
", 

G
R

A
D

E
 5

X

55
19

59
1

BO
LT

, 5
/8

” -
 1

1 
X

 6
-1

/2
", 

G
R

A
D

E
 5

X

56
19

59
4

W
A

S
H

E
R

 L
O

C
K

N
U

T,
 1

/4
” -

 2
0

X

57
19

59
5

W
A

S
H

E
R

 L
O

C
K

N
U

T,
 5

/1
6”

 - 
18

X

58
19

59
6

W
A

S
H

E
R

 L
O

C
K

N
U

T,
 3

/8
” -

 1
6

X

59
19

59
8

LO
C

K
N

U
T,

 7
/1

6”
 - 

14
X

60
19

60
0

LO
C

K
N

U
T,

 5
/8

” -
 1

1
X

61
19

27
4

SE
LF

-T
AP

P
IN

G
 S

C
R

E
W

, #
14

 X
 5

/8
" W

/W
A

SH
E

R
H

E
A

D
X

62
19

22
4

W
O

O
D

R
U

FF
 K

E
Y,

 1
/4

” X
 1

”
X

63
19

98
8

BO
LT

, 1
/4

” -
 2

0 
X

 1
", 

G
R

A
D

E
 2

X

64
19

22
5

SE
TS

C
R

EW
, 3

/8
” -

 1
6 

X
 3

/8
”

X

65
17

17
9

3/
8"

 P
LU

G
1

66
17

16
7

G
AS

K
ET

 F
O

R
 1

" F
LA

N
G

E
TT

E 
B

E
AR

IN
G

X

67
17

16
8

G
AS

K
ET

 F
O

R
 1

-1
/4

" F
LA

N
G

E
TT

E
 B

E
AR

IN
G

X

68
17

18
1

C
LE

V
IS

 P
IN

1

69
17

38
3

G
R

IP
 C

LI
P

1

70
17

18
2

TR
A

C
K

 W
A

SH
E

R
, 7

/1
6”

2

--
28

68
1

BA
S

IC
 C

AR
TO

N
1

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

1
19

03
6G

H
R

U
P

P
ER

 T
U

B
E

 S
E

C
TI

O
N

 W
/D

R
IV

ES
H

A
FT

, H
O

U
S

IN
G

 T
R

A
C

K
1

1A
19

06
5G

H
R

U
P

P
ER

 T
U

BE
 B

U
N

D
LE

, A
S

 S
H

IP
P

ED
1

2
19

04
2G

H
R

LO
W

E
R

 T
U

BE
 S

EC
TI

O
N

1

2A
19

07
1G

H
R

LO
W

E
R

 T
U

BE
 B

U
N

D
LE

, A
S 

S
H

IP
P

E
D

1

3
19

40
2

U
P

P
ER

 F
LI

G
H

T 
SE

C
TI

O
N

1

4
19

40
8

LO
W

E
R

 F
LI

G
H

T 
SE

C
TI

O
N

1

4A
17

53
4

S
LI

P
 O

N
 IN

TA
KE

 F
LI

G
H

T 
(1

99
8 

&
 L

A
TE

R
)

1

5
19

20
6

U
P

P
ER

 D
R

IV
E

S
H

AF
T,

 2
2'

 3
-1

/2
" L

O
N

G
1

6
19

23
7

LO
W

E
R

 D
R

IV
E

S
H

A
FT

, 3
' 9

-1
/2

" L
O

N
G

1

7
19

11
9

D
R

IV
E

SH
AF

T 
C

O
N

N
E

C
TO

R
1

8
18

69
3

1-
1/

4"
 S

P
LI

T 
H

A
R

D
W

O
O

D
 B

EA
R

IN
G

, S
E

T 
O

F 
2 

H
AL

V
ES

7

8A
18

69
5

1-
1/

4"
 B

E
AR

IN
G

 F
LA

N
G

E
, S

IN
G

LE
, 2

 B
O

LT
X

9
18

76
2

A
N

G
LE

 T
R

A
C

K
 S

TO
P

 
1

10
18

76
3

R
O

LL
E

R
 T

R
A

C
K

 S
H

O
E

 
1

11
19

24
8

1/
4"

 C
AB

LE
, 3

4’
 6

" L
O

N
G

1

12
19

14
7

1/
4"

 C
AB

LE
 C

LA
M

P
2

13
19

15
2

W
IN

C
H

1

14
19

25
4

D
R

IV
E

SH
AF

T 
SH

IE
LD

, 4
2"

 L
O

N
G

2

15
19

25
5

D
R

IV
E

SH
AF

T 
SH

IE
LD

, 4
8"

 L
O

N
G

5

16
19

25
6

S
H

IE
LD

 T
IE

-D
O

W
N

 S
TR

A
P

8

17
19

25
7

U
P

P
ER

 S
H

IE
LD

 A
TT

AC
H

 B
R

A
C

K
ET

1

18
19

39
8

IN
TA

KE
 H

IT
C

H
 W

/S
H

IE
LD

, B
U

S
H

IN
G

, G
R

E
A

SE
 F

IT
TI

N
G

1

19
17

12
3

C
LE

VI
S

, L
E

SS
 P

IN
1

20
19

14
9

1"
 B

U
S

H
IN

G
1

21
19

22
2

P
R

E
SS

-IN
 G

R
E

AS
E

 F
IT

TI
N

G
1

23
17

17
2

U
P

P
ER

 D
R

IV
E

 H
O

U
SI

N
G

1

24
19

32
1

1"
 F

LA
N

G
E

TT
E

 B
E

A
R

IN
G

, 2
 B

O
LT

 W
/F

LA
N

G
ES

X

24
A

18
81

7
1"

 B
EA

R
IN

G
, L

E
SS

 F
LA

N
G

E
S

X

25
19

32
2

1-
1/

4"
 F

LA
N

G
ET

TE
 B

E
A

R
IN

G
, 2

 B
O

LT
 W

/F
LA

N
G

E
S

X

25
A

18
85

3
1-

1/
4"

 B
E

AR
IN

G
, L

E
S

S 
FL

AN
G

E
S

X

26
19

43
0

U
P

P
ER

 S
P

R
O

C
KE

T,
 1

4 
TO

O
TH

1

27
19

43
1

LO
W

E
R

 S
P

R
O

C
K

ET
, 2

5 
TO

O
TH

1

28
19

43
2

R
O

LL
E

R
 C

H
A

IN
 W

/C
O

N
N

E
C

TO
R

1

28
A

19
43

3
R

O
LL

E
R

 C
H

A
IN

 C
O

N
N

E
C

TO
R

 O
N

LY
1

29
17

15
8G

H
R

H
O

U
S

IN
G

 C
O

V
E

R
1

30
19

33
8

A
X

LE
 W

/S
P

IN
D

LE
S

, N
U

TS
, C

O
TT

E
R

 P
IN

S
1

GHR80 41’ BASIC AUGER



24    R1

GHR80 46’ BASIC AUGER



R1 25

G

ITEM PART NO. DESCRIPTION QTY

33A 19433 ROLLER CHAIN CONNECTOR ONLY 1

34 17158GHR HOUSING COVER 1

35 19339 AXLE W/SPINDLES, NUTS, COTTER 
PINS

1

36 19263 SPINDLE,WELD-ON 2

37 19352 LOWER REACH TUBE, LEFT 1

38 19353 LOWER REACH TUBE, RIGHT 1

39 19366 LOWER REACH FRAME BUNDLE, AS 
SHIPPED

1

40 19375 CROSSMEMBER 1

41 19384 UPPER LIFT TUBE, LEFT OR RIGHT, 
SINGLE

2

42 19531 UPPER LIFT BUNDLE, AS SHIPPED, 
INCLUDES REF. #40

1

43 19264 SEAL 2

44 19265 LARGE BEARING, TIMKEN #LM 67048 2

45 19266 LARGE CUP, TIMKEN #LM 67010 2

46 19267 HUB W/CUPS 2

47 19268 SMALL CUP, TIMKEN #LM 11910 2

48 19269 SMALL BEARING, TIMKEN #LM 11949 2

49 19270 SLOTTED NUT, 3/4” - 16 2

50 19272 DUST CAP 2

51 19271 COTTER PIN, 1/8” X 1-1/2” 2

52 19273 WHEEL BOLT, 1/2” - 20 8

53 19261 15" WHEEL , 4 BOLT 2

54 19467 HUB ASSEMBLY, COMPLETE 2

55 19538 BOLT, 5/16” - 18 X 3/4", GRADE 2 X

56 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

57 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

58 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

59 19545 BOLT, 7/16” - 14 X 2-1/4", GRADE 8 X

60 19590 BOLT, 5/8” - 11 X 1-1/2", GRADE 5 X

61 19591 BOLT, 5/8” - 11 X 6-1/2", GRADE 5 X

62 19594 WASHER LOCKNUT, 1/4” - 20 X

63 19595 WASHER LOCKNUT, 5/16” - 18 X

64 19596 WASHER LOCKNUT, 3/8” - 16 X

65 19598 LOCKNUT, 7/16” - 14 X

66 19600 LOCKNUT, 5/8” - 11 X

67 19274 SELF-TAPPING SCREW, #14 X 5/8", 
WITH WASHERHEAD

X

68 19224 WOODRUFF KEY, 1/4” X 1” X

69 17179 3/8" PLUG 1

70 19225 SET SCREW, 3/8” - 16 X 3/8” X

71 17383 GRIP CLIP 1

72 19333 CABLE CLAMP, 5/16” 5

73 17181 CLEVIS PIN 1

74 17167 GASKET FOR 1" FLANGETTE BEAR-
ING

X

75 17168 GASKET FOR 1-1/4" FLANGETTE 
BEARING

X

76 27863 UPPER CABLE ATTACH BRACKET    
(WR80 - 46 ONLY)

-- 28682 BASIC CARTON 1

ITEM PART NO. DESCRIPTION QTY

1 27824GHR UPPER TUBE SECTION W/DRIVE-
SHAFT, HOUSING

1

1A 27839GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17184GHR LOWER TUBE SECTION 1

2A 17186GHR LOWER TUBE BUNDLE, AS SHIPPED 1

3 19402 UPPER FLIGHT SECTION 1

4 19409 LOWER FLIGHT SECTION 1

4A 17534 SLIP ON INTAKE FLIGHT (1998 & 
LATER)

1

5 18702 UPPER DRIVESHAFT, 1-1/4" X 24’ 1

6 17189 LOWER DRIVESHAFT, 1-1/4" X 10' 2-1/
2”

1

7 19119 DRIVESHAFT CONNECTOR 1

8 18693 1-1/4" SPLIT HARDWOOD BEARING, 
SET OF 2 HALVES

7

8A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 
BOLT

X

9 18762 ANGLE TRACK STOP 1

10 17182 TRACK WASHER, 7/16” 2

11 18763 ROLLER  TRACK SHOE 1

12 19249 1/4" CABLE, 44' LONG 1

13 19147 1/4" CABLE CLAMP 2

14 19152 WINCH, 5:1 RATIO 1

15 19254 DRIVESHAFT SHIELD, 42" LONG x

16 19255 DRIVESHAFT SHIELD, 48" LONG x

16A 18829 DRIVESHAFT SHIELD, 60" LONG x

17 19256 SHIELD TIE-DOWN STRAP x

18 19257 UPPER SHIELD ATTACH BRACKET 1

19 19398 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

20 17123 CLEVIS, LESS PIN 1

21 19149 1" BUSHING 1

22 19222 PRESS-IN GREASE FITTING 1

23 19324 WH TRUSS SUPPORT BRACKET, LOW 1

24 18825 5/16" TRUSS CABLE, 57' 6" LONG 1

25 19331 EYE BOLT W/NUT 2

26 19332 TRUSS ATTACH ANGLE 1

28 17172 UPPER DRIVE HOUSING 1

29 19321 1" FLANGETTE BEARING, 2 BOLT W/
FLANGES

x

29A 18817 1" BEARING, LESS FLANGES x

30 19322 1-1/4" FLANGETTE BEARING, 2 BOLT 
W/FLANGES

X

30A 18853 1-1/4" BEARING, LESS FLANGES X

31 19430 UPPER SPROCKET, 14 TOOTH 1

32 19431 LOWER SPROCKET, 25 TOOTH 1

33 19432 ROLLER CHAIN W/CONNECTOR 1

GHR80 46’ BASIC AUGER



26    R1

GHR80 51’ BASIC AUGER



R1 27

G

ITEM PART NO. DESCRIPTION QTY

1 27824GHR UPPER TUBE SECT. W/DRIVESHAFT, 
HOUSING

1

1A 27839GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17195GHR LOWER TUBE SECTION 1

2A 17198GHR LOWER TUBE BUNDLE, AS SHIPPED 1

3 19402 UPPER FLIGHT SECTION 1

4 19410 LOWER FLIGHT SECTION 1

4A 17534 SLIP ON INTAKE FLIGHT (1998 & LATER) 1

5 18702 UPPER DRIVESHAFT, 1-1/4" X 24' LONG 1

6 17190 LOWER DRIVESHAFT, 1-1/4" X 13' 10” 1

7 19119 DRIVESHAFT CONNECTOR 1

8 18693 1-1/4" SPLIT HARDWOOD BEARING, (2 
HALVES)

7

8A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 BOLT X

9 18762 ANGLE TRACK STOP 1

10 17182 TRACK WASHER, 7/16” 2

11 18763 ROLLER TRACK SHOE 1

12 19250 1/4" CABLE, 47' LONG 1

13 19147 1/4" CABLE CLAMP 2

14 19152 WINCH, 5:1 RATIO 1

15 19254 DRIVESHAFT SHIELD, 42" LONG X

16 19255 DRIVESHAFT SHIELD, 48" LONG X

16A 18829 DRIVESHAFT SHIELD, 60" LONG X

17 19256 SHIELD TIE-DOWN STRAP X

18 19257 UPPER SHIELD ATTACH BRACKET 1

19 19398 INTAKE HITCH W/SHIELD, BUSHING 1

20 17123 CLEVIS, LESS PIN 1

21 19149 1" BUSHING 1

22 19222 PRESS-IN GREASE FITTING 1

23 19324 WH TRUSS SUPPORT BRACKET, LOW 1

24 18826 5/16" TRUSS CABLE, 65' LONG 1

25 19331 EYE BOLT W/NUT 2

26 19332 TRUSS ATTACH ANGLE 1

27 17156 WELD-ON SPOUT 1

28 17172 UPPER DRIVE HOUSING 1

29 19321 1" FLANGETTE BEARING, 2 BOLT W/
FLANGES

X

29A 18817 1" BEARING, LESS FLANGES X

30 19322 1-1/4" FLANGETTE BEARING, 2 BOLT W/
FLANGES

X

30A 18853 1-1/4" BEARING, LESS FLANGES X

31 19430 UPPER SPROCKET, 14 TOOTH 1

32 19431 LOWER SPROCKET, 25 TOOTH 1

33 19432 ROLLER CHAIN W/CONNECTOR 1

ITEM PART NO. DESCRIPTION QTY

33A 19433 ROLLER CHAIN CONNECTOR ONLY 1

34 17158GHR HOUSING COVER 1

35 19340 AXLE W/SPINDLES, NUTS, COTTER PINS 1

36 19263 SPINDLE, WELD-ON 2

37 19354 LOWER REACH TUBE, LEFT 1

38 19355 LOWER REACH TUBE, RIGHT 1

39 19367 LOWER REACH FRAME BUNDLE, AS 
SHIPPED

1

40 19376 CROSSMEMBER 1

41 19522 UPPER LIFT TUBE, LEFT OR RIGHT, SIN-
GLE

2

42 19532 UPPER LIFT BUNDLE, AS SHIPPED, REF. 
#40

1

43 19264 SEAL 2

44 19265 LARGE BEARING, TIMKEN #LM 67048 2

45 19266 LARGE CUP, TIMKEN #LM 67010 2

46 19267 HUB W/CUPS 2

47 19268 SMALL CUP, TIMKEN #LM 11910 2

48 19269 SMALL BEARING, TIMKEN #LM 11949 2

49 19270 SLOTTED NUT, 3/4” - 16 2

50 19272 DUST CUP 2

51 19271 1/8" X 1-1/2” COTTER PIN 2

52 19273 WHEEL BOLT, 1/2” - 20 8

53 19261 15" WHEEL, 4 BOLT 2

54 19467 HUB ASSEMBLY, COMPLETE 2

55 19538 BOLT, 5/16” - 18 X 3/4", GRADE 2 X

56 19540 BOLT, 3/8” - 16 X 3/4" GRADE 2 X

57 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

58 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

59 19545 BOLT, 7/16” - 14 X 2-1 /4", GRADE 8 X

60 19590 BOLT, 5/8” - 11 X 1-1/2", GRADE 5 X

61 19591 BOLT, 5/8” - 11 X 6-1/2", GRADE 5 X

62 19594 WASHER LOCKNUT, 1/4” - 20 X

63 19595 WASHER LOCKNUT, 5/16” - 18 X

64 19596 WASHER LOCKNUT, 3/8” - 16 X

65 19598 LOCKNUT, 7/16” - 14 X

66 19600 LOCKNUT, 5/8” - 11 X

67 19274 SELF-TAPPING SCREW, #14 X 5/8 "X

68 19224 WOODRUFF KEY, 1/4” X 1 "X

69 17179 3/8" PLUG 1

70 19225 SET SCREW, 3/8” - 16 X 3/8 "X

71 17383 GRIP CLIP 1

72 19333 CABLE CLAMP, 5/16 "5

73 17181 CLEVIS PIN 1

74 17167 GASKET FOR 1" FLANGETTE BEARING X

75 17168 GASKET FOR 1-1/4" FLANGETTE BEARING X

76 27863 UPPER CABLE ATTACH BRACKET       
(WR80 - 51  ONLY)

-- 28683 BASIC CARTON 1

GHR80 51’ BASIC AUGER



28    R1

GHR80 56’ BASIC AUGER



R1 29

G

ITEM PART NO. DESCRIPTION QTY

1 17199GHR UPPER TUBE SECTION W/DRIVESHAFT, 
HOUSING

1

1A 17200GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17201GHR CENTER TUBE SECTION W/DRIVESHAFT 1

2A 17202GHR CENTER TUBE BUNDLE, AS SHIPPED 1

3 19051GHR LOWER TUBE SECTION 1

3A 19080GHR LOWER TUBE BUNDLE, AS SHIPPED 1

4 19402 UPPER FLIGHT SECTION 1

5 19552 CENTER FLIGHT SECTION 1

6 19393 LOWER FLIGHT SECTION 1

6A 17534 SLIP ON INTAKE FLIGHT (1998 & LATER) 1  

7 19808GHR UPPER DRIVESHAFT, 21' 1" LONG 1

 8 19994GHR CENTER DRIVESHAFT, 18' 9" LONG 1

9 19120GHR LOWER DRIVESHAFT, 1' 3" LONG 1

10 19119 DRIVESHAFT CONNECTOR 3

11 18693 1-1/4" SPLIT HARDWOOD BEARING, SET OF 2 
HALVES

13

11A 18695 1-1/4" BEARING FLANGES, SINGLE, 2 BOLT 26

12 18762 ANGLE TRACK STOP 2

13 17182 TRACK WASHER, 7/16” 2

14 17203 ROLLER TRACK SHOE 1

15 19252 1/4" CABLE, 65' 6" LONG 1

16 19147 1/4" CABLE CLAMP 2

17 19569 WINCH, 15:1 RATIO 1

18 19254 DRIVESHAFT SHIELD, 42" LONG 3

19 19255 DRIVESHAFT SHIELD, 48" LONG 11

20 19256 SHIELD TIE-DOWN STRAP 15

21 19773 UPPER SHIELD ATTACH BRACKET 1

22 19398 INTAKE HITCH W/SHIELD, BUSHING, GREASE 
FITTING

1

23 17123 CLEVIS, LESS PIN 1

24 19149 1" BUSHING 1

25 19222 PRESS-IN GREASE FITTING 1

26 19324 WH TRUSS SUPPORT BRACKET, LOW 2

27 17165 5/16" TRUSS CABLE, 77' 6" LONG 1

28 19333 5/16" CABLE CLAMP 7

29 19331 EYE BOLT W/NUT 2

30 18031 TRUSS ATTACH ANGLE 1

31 18028 STRAP-ON SPOUT 1

32 17204 UPPER DRIVE HOUSING 1

33 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

33A 18852 1-1/4" BEARING, LESS FLANGE 2

34 19564 SPROCKET, 80 B14 2

35 19565 ROLLER CHAIN W/CONNECTOR 1

35A 19323 ROLLER CHAIN CONNECTOR ONLY 1

36 17159GHR HOUSING COVER 1

37 19342 AXLE W/SPINDLES, NUTS, COTTER PINS 1

38 19263 SPINDLE, WELD-ON 2

39 19358 LOWER REACH TUBE, LEFT 1

40 19359 LOWER REACH TUBE, RIGHT 1

41 19369 LOWER REACH FRAME BDL. AS SHIPPED, 
INCL. #87

1

ITEM PART 
NO. DESCRIPTION QTY

42 19378 CROSSMEMBER 1

43 19524 UPPER LIFT TUBE LEFT OR RIGHT, SIN-
GLE

2

44 19534 UPPER LIFT BUNDLE, AS SHIPPED, 
INCLUDES REF. #42

1

45 18914 SHORT CROSSMEMBER, 2 BOLT 1

46 19264 SEAL 2

47 19265 LARGE BEARING, TIMKEN #LM 67048 2

48 19266 LARGE CUP, TIMKEN #LM 67010 2

49 19267 HUB W/CUPS 2

50 19268 SMALL CUP, TIMKEN #LM 11910 2

51 19269 SMALL BEARING, TIMKEN #LM 11949 2

52 19270 SLOTTED NUT, 3/4” - 16 2

53 19272 DUST CAP 2

54 19271 COTTER PIN, 1/8” X 1-1/2” 2

55 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

56 19261 WHEEL, 15", 4 BOLT 2

57 19467 HUB ASSEMBLY, COMPLETE 2

58 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

59 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

60 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

61 19545 BOLT, 7/16” - 14 X 2-1/4", GRADE 8 X

62 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

63 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

19590 BOLT, 5/8” - 11 X 1-1/2”, GRADE 5 X

65 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

66 19593 BOLT, 3/4” - 10 X 6-1/2", GRADE 5 X

67 17383 GRIP CLIP 1

68 19594 WASHER LOCKNUT, 1/4” - 20 X

69 19540 BOLT, 3/8” - 16 X 3/4”, GRADE 2 X

70 19596 WASHER-LOCKNUT, 3/8” -16 X

71 19598 LOCKNUT, 7/16” - 14 X

72 19599 LOCKNUT, 1/2” - 13 X

19600 LOCKNUT, 5/8” - 11 X

74 19601 LOCKNUT, 3/4” - 10 X

75 17181 CLEVIS PIN 1

76     19274 SELF-TAPPING SCREW, #14 X 5/8", W/
WASHERHEAD

X

77 19224 WOODRUFF KEY, 1/4" X 1” X

78 19225 SET SCREW, 3/8” - 16 X 3/8” X

79 17179 3/8" PLUG 1

80 19460 TUBE HALFBAND 1

81 19807 UPPER DRIVESHAFT, 4’ 0" SECTION 1

82 19419 CENTER DRIVESHAFT, 6’ 4" SECTION 1

83 19606 SQUARE KEY, 1/4” X 1-1/2” 2

84 19771 CHAIN FLEX CONNECTOR 1

85 18916 STABILIZER BRACE, SINGLE 2

86 19797 TUBE CLAMP 4

87 19796 SINGLE CROSSBRACE 4

88 18909 STABILIZER BRACKET, SINGLE 2

-- 28684 BASIC CARTON 1

GHR80 56’ BASIC AUGER



30    R1

GHR80 61’ BASIC AUGER



R1 31

G

ITEM PART NO. DESCRIPTION QTY

38 19263 SPINDLE, WELD-ON 2

39 19358 LOWER REACH TUBE, LEFT 1

40 19359 LOWER REACH TUBE, RIGHT 1

41 19369 LOWER REACH FRAME BUNDLE AS 
SHIPPED, INCL. #85

1

42 19378 CROSS MEMBER 1

43 19524 UPPER LIFT TUBE, LEFT OR RIGHT, 
SINGLE

2

44 19534 UPPER LIFT BUNDLE, AS SHIPPED, 
(INCL. REF. #42)

1

45 18914 SHORT CROSS MEMBER, 2 BOLT 1

46 19264 SEAL 2

47 19265 LARGE BEARING, TIMKEN #LM67048 2

48 19266 LARGE CUP, TIMKEN #LM67010 2

49 19267 HUB W/CUPS 2

50 19268 SMALL CUP, TIMKEN #LM11910 2

51 19269 SMALL BEARING, TIMKEN #LM11949 2

52 19270 SLOTTED NUT, 3/4” - 16 2

53 19272 DUST CAP 2

54 19271 COTTER PIN, 1/8” X 1-1/2” 2

55 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

56 19261 WHEEL, 15", 4 BOLT 2

57 19467 HUB ASSEMBLY, COMPLETE 2

58 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

59 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

60 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

61 19545 BOLT, 7/16” - 14 X 2-1/4", GRADE 8 X

62 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

63 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

64 17383 GRIP CLIP 1

65 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

66 19593 BOLT 3/4” - 10 X 6-1/2", GRADE 5 X

67 17181 CLEVIS PIN 1

68 19594 WASHER LOCKNUT, 1/4” - 20 X

69 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

70 19596 WASHER LOCKNUT, 3/8” - 16 X

71 19598 LOCKNUT, 7/16” - 14 X

72 19599 LOCKNUT, 1/2” - 13 X

73 19600 LOCKNUT, 5/8” - 11 X

74 19601 LOCKNUT, 3/4” - 10 X

75 17179 3/8" PLUG 1

76 19274 SELFTAPPING SCREW, #14 X 5/8", 
WITH WASHERHEAD

X

77 19224 WOODRUFF KEY, 1/4” X 1” X

78 19225 SET SCREW, 3/8” - 16 X 3/8" X

79 19807 UPPER DRIVESHAFT, 4’ 0" SECTION 1

80 19419 CENTER DRIVESHAFT, 6’ 4" SECTION 1

81 19771 CHAIN FLEX CONNECTOR 1

82 19606 SQUARE KEY, 1/4” X 1-1/2 "2

83 19460 TUBE HALF BAND 1

84 18916 STABILIZER BRACE, SINGLE 2

85 19796 SINGLE CROSS BRACE 4

86 19797 TUBE CLAMP 4

87 18909 STABILIZER BRACKET, SINGLE 2

— 28685 BASIC CARTON 1

GHR80 61’ BASIC AUGER

ITEM PART NO. DESCRIPTION QTY

1 17199GHR UPPER TUBE SECTION W/DRIVESHAFT, 
HOUSING

1

1A 17200GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17201GHR CENTER TUBE SECTION W/DRIVE-
SHAFT

1

2A 17202GHR CENTER TUBE BUNDLE, AS SHIPPED 1

3 19052GHR LOWER TUBE SECTION 1

3A 19081GHR LOWER TUBE BUNDLE, AS SHIPPED 1

4 19402 UPPER FLIGHT SECTION 1

5 19552 CENTER FLIGHT SECTION 1

6 19407 LOWER FLIGHT SECTION 1

6A 17534 SLIP ON INTAKE FLIGHT (1998 & LATER) 1

7 19808 UPPER DRIVESHAFT, 21’ 1" SECTION 
(WR60 - 24’ 2")

1

8 19994 CENTER DRIVESHAFT, 18’ 9" SECTION 1

9 19419 LOWER DRIVESHAFT, 6' 4" LONG 1

10 19119 DRIVESHAFT CONNECTOR 3

11 18693 1-1/4" SPLIT HARDWOOD BEARING, 
SET OF 2 HALVES

14

11A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 
BOLT

28

12 18762 ANGLE TRACK STOP 2

13 17182 TRACK WASHER, 7/16” 2

14 17203 ROLLER TRACK SHOE 1

15 19252 1/4" CABLE, 65’ 6" LONG 1

16 19147 1/4" CABLE CLAMP 2

17 19569 WINCH 1

18 19254 DRIVESHAFT SHIELD, 42" LONG X

19 19255 DRIVESHAFT SHIELD 48" LONG X

20 19256 SHIELD TIE-DOWN STRAP X

21 19773 UPPER SHIELD ATTACH BRACKET 1

22 19398 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

23 17123 CLEVIS, LESS PIN 1

24 19149 1" BUSHING 1

25 19222 PRESS-IN GREASE FITTING 1

26 19324 WH TRUSS SUPPORT BRACKET, LOW 2

27 17165 5/16" TRUSS CABLE, 77’ 6" LONG (WR60 
- 98')

1

28 19333 5/16" CABLE CLAMP 7

29 19331 EYE BOLT WITH NUT 2

30 18031 TRUSS ATTACH ANGLE 1

31 18028 STRAP-ON SPOUT 1

32 17204 UPPER DRIVE HOUSING 1

33 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

33A 18852 1-1/4" BEARING, LESS FLANGE 2

34 19564 SPROCKET, 80 B 14 2

35 19565 ROLLER CHAIN  WITH CONNECTOR 1

35A 19323 ROLLER CHAIN CONNECTOR ONLY 1

36 17159GHR Housing cover 1

37 19342 Axle w/spindles, nuts, cotter pins 1



32    R1

GHR80 71’ BASIC AUGER



R1 33

G

ITEM PART NO. DESCRIPTION QTY

1 17199GHR UPPER TUBE SECTION W/DRIVE-
SHAFT, HOUSING

1

1A 17200GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17201GHR CENTER TUBE SECTION W/DRIVE-
SHAFT

1

2A 17202GHR CENTER TUBE BUNDLE, AS SHIPPED 1

3 17221GHR LOWER TUBE SECTION 1

3A 17222GHR LOWER TUBE BUNDLE, AS SHIPPED 1

4 19402 UPPER FLIGHT SECTION 1

5 19552 CENTER FLIGHT SECTION 1

6 19409 LOWER FLIGHT SECTION 1

6A 17534 SLIP ON INTAKE FLIGHT (1998 & 
LATER)

1

7 19808GHR UPPER DRIVESHAFT, 21' 1" SECTION 1

8 19994GHR CENTER DRIVESHAFT, 18' 9" SECTION 1

9 19242GHR LOWER DRIVESHAFT, 16' 4" LONG 1

10 19119 DRIVESHAFT CONNECTOR 3

11 18693 1-1/4" SPLIT HARDWOOD BEARING, 
SET OF 2 HALVES

17

11A 18695 1-1/4" BEARING FLANGES, SINGLE, 2 
BOLT

34

12 18762 ANGLE TRACK STOP 1

13 17182 TRACK WASHER, 7/16” 2

14 17203 ROLLER TRACK SHOE 1

15 19253 1/4" CABLE, 74' LONG 1

16 19147 1/4" CABLE CLAMP 2

17 19569 WINCH, 15:1 RATIO 1

18 19254 DRIVESHAFT SHIELD, 42" LONG 6

19 19255 DRIVESHAFT SHIELD, 48" LONG 12

20 19256 SHIELD TIE-DOWN STRAP 19

21 19773 UPPER SHIELD ATTACH BRACKET 1

22 19398 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

23 17123 CLEVIS, LESS PIN 1

24 19149 1" BUSHING 1

25 19222 PRESS-IN GREASE FITTING 1

26 19324 WH (LOW) TRUSS SUPPORT BRACKET 3

27 18855 5/16" TRUSS CABLE, 98' LONG 1

28 19333 5/16" CABLE CLAMP 14

29 19331 EYE BOLT W/NUT 4

30 19332 TRUSS ATTACH ANGLE 2

31 18028 STRAP-ON SPOUT 1

32 17204 UPPER DRIVE HOUSING 1

33 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

33A 18852 1-1/4" BEARING, LESS FLANGE 2

34 19564 SPROCKET, 80 B14 2

35 19565 ROLLER CHAIN W/CONNECTOR 1

35A 19323 ROLLER CHAIN CONNECTOR ONLY 1

36 17159 GHR HOUSING COVER 1

37 4504083 (HIGH) TRUSS SUPPORT BRACKET 1

38 17042 5/16" TRUSS CABLE, 52' LONG 1

39 19460 TUBE HALF BAND 1

40 19343 AXLE W/SPINDLES, NUTS, COTTER 
PINS

1

41 19263 SPINDLE, WELD-ON 2

ITEM PART NO. DESCRIPTION QTY

42 19360 LOWER REACH TUBE, LEFT 1

43 19361 LOWER REACH TUBE, RIGHT 1

44 19370 LOWER REACH FRAME BUNDLE, 
AS SHIPPED, INCL. #86

1

45 19379 CROSSMEMBER 1

46 19525 UPPER LIFT TUBE, LEFT OR 
RIGHT, SINGLE

2

47 19535 UPPER LIFT BUNDLE, AS 
SHIPPED, INCLUDES REF. #45

1

48 18914 SHORT CROSSMEMBER, 2 BOLT 1

49 19264 SEAL 2

50 19265 LARGE BEARING, TIMKEN #LM 
67048

2

51 19266 LARGE CUP, TIMKEN #LM 67010 2

52 19267 HUB W/CUPS 2

53 19268 SMALL CUP, TIMKEN #LM 11910 2

54 19269 SMALL BEARING, TIMKEN #LM 
11949

2

55 19270 SLOTTED NUT, 3/4” - 16 2

56 19272 DUST CAP 2

57 19271 COTTER PIN, 1/8” X 1-1/2” 2

58 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

59 19261 WHEEL, 15", 4 BOLT 2

60 19467 HUB ASSEMBLY, COMPLETE 2

61 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

62 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

63 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

64 19545 BOLT, 7/16” - 14 X 2-1/4", GRADE 8 X

65 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

66 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

67 17383 GRIP CLIP 1

68 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

69 19593 BOLT, 3/4” - 10 X 6-1/2", GRADE 5 X

70 17181 CLEVIS PIN 1

71 19594 WASHER LOCKNUT, 1/4” - 20 X

72 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

73 19596 WASHER-LOCKNUT, 3/8” - 16 X

74 19598 LOCKNUT, 7/16” - 14 X

75 19599 LOCKNUT, 1/2” - 13 X

19600 LOCKNUT, 5/8” - 11 X

77 19601 LOCKNUT, 3/4” - 10 X

78 17179 3/8" PLUG 1

79 19274 SELF-TAPPING SCREW, #14 X 5/8", 
W/WASHERHEAD

X

80 19224 WOODRUFF KEY, 1/4" X 1” X

81 19225 SET SCREW, 3/8” - 16 X 3/8” X

82 19807GHR UPPER DRIVESHAFT, 4’ 0" SEC-
TION

1

83 19771 CHAIN FLEX CONNECTOR 1

84 19419GHR CENTER DRIVESHAFT, 6’ 4" SEC-
TION

1

85 19606 SQUARE KEY, 1/4” X 1-1/2” 2

86 19796 SINGLE CROSSBRACE 4

87 18909 STABILIZER BRACKET, SINGLE 2

88 18915 STABILIZER BRACE, SINGLE 2

89 19797 TUBE CLAMP 4

-- 28696 BASIC CARTON 1

GHR80 71’ BASIC AUGER



34    R1

GHR100 31’ BASIC AUGER



R1 35

G

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

35
19

37
2

C
R

O
SS

M
E

M
BE

R
1

36
19

79
4

SH
O

R
T 

C
R

O
SS

M
E

M
B

ER
1

37
19

78
7

U
P

PE
R

 L
IF

T 
TU

B
E,

 L
E

FT
 O

R
 R

IG
H

T,
 S

IN
G

LE
2

38
19

78
8

U
P

PE
R

 L
IF

T 
BU

N
D

LE
, A

S 
SH

IP
PE

D
, I

N
C

LU
D

E
S

 R
E

F.
 N

O
. 3

5
1

39
19

26
4

SE
A

L
2

40
19

26
5

LA
R

G
E

 B
EA

R
IN

G
, T

IM
K

E
N

 #
LM

 6
70

48
2

41
19

26
6

LA
R

G
E

 C
U

P
, T

IM
K

EN
 #

LM
 6

70
10

2

42
19

26
7

H
U

B
 W

/C
U

PS
2

43
19

26
8

SM
AL

L 
C

U
P

, T
IM

K
EN

 #
LM

 1
19

10
2

44
19

26
9

SM
AL

L 
B

E
AR

IN
G

, T
IM

K
E

N
 #

LM
 1

19
49

2

45
19

27
0

S
LO

TT
E

D
 N

U
T,

 3
/4

” -
 1

6
2

46
19

27
2

D
U

S
T 

C
A

P
2

47
19

27
1

C
O

TT
E

R
 P

IN
, 1

/8
" X

 1
-1

/2
" 

2

48
19

27
3

W
H

E
EL

 B
O

LT
, 1

/2
” -

 2
0 

X 
1”

8

49
19

26
1

15
" W

H
E

EL
, 4

 B
O

LT
2

50
19

46
7

H
U

B
 A

SS
E

M
B

LY
, C

O
M

P
LE

TE
2

51
19

98
8

BO
LT

, 1
/4

” -
 2

0 
X

 1
", 

G
R

AD
E

 2
X

52
19

54
0

BO
LT

, 3
/8

” -
 1

6 
X

 3
/4

", 
G

R
AD

E 
2

X

53
19

54
2

BO
LT

, 7
/1

6”
 - 

14
 X

 1
", 

G
R

A
D

E
 5

X

54
19

58
8

BO
LT

, 1
/2

” -
 1

3 
X

 1
-1

/4
", 

G
R

A
D

E
 5

X

55
19

58
9

BO
LT

, 1
/2

” -
 1

3 
X

 1
-1

/2
", 

G
R

A
D

E
 2

X

56
19

79
8

BO
LT

, 1
/2

” -
 1

3 
X

 2
-3

/4
", 

G
R

A
D

E
 8

X

57
19

59
0

BO
LT

, 5
/8

” -
 1

1 
X

 1
-1

/2
", 

G
R

AD
E

 5
 

X

58
19

59
1

BO
LT

, 5
/8

” -
 1

1 
X

 6
-1

/2
", 

G
R

AD
E

 5
X

59
17

17
9

3/
8"

 P
LU

G
2

60
19

59
4

 W
A

SH
E

R
-L

O
C

K
N

U
T,

 1
/4

” -
 2

0
X

61
19

59
6

W
A

S
H

E
R

-L
O

C
K

N
U

T,
 3

/8
” -

 1
6

X

62
19

59
8

LO
C

K
N

U
T,

 7
/1

6”
 - 

14
X

63
17

38
3

G
R

IP
 C

LI
P

1

64
17

18
1

C
LE

V
IS

 P
IN

1

65
19

59
9

LO
C

K
N

U
T,

 1
/2

” -
 1

3
X

66
19

60
0

LO
C

K
N

U
T,

 5
/8

” -
 1

1
X

19
60

1
LO

C
K

N
U

T,
 3

/4
” -

 1
0

X

68
19

27
4

SE
LF

-T
A

P
P

IN
G

 S
C

R
E

W
, #

14
 X

 5
/8

”
X

69
19

60
6

SQ
U

A
R

E
 K

EY
, 1

/4
” X

 1
-1

/2
”

X

70
19

22
5

SE
T 

SC
R

EW
, 3

/8
” -

 1
6 

X 
3/

8”
X

71
17

18
2

TR
AC

K 
W

AS
H

E
R,

 7
/1

6”
2

72
17

22
5

W
EL

D
-O

N
 S

PO
U

T
1

--
28

68
7

BA
S

IC
 C

A
R

TO
N

1

IT
EM

PA
R

T 
N

O
.

D
ES

C
R

IP
TI

O
N

Q
TY

1
19

73
3G

H
R

U
P

P
ER

 T
U

B
E 

SE
C

TI
O

N
 W

/D
R

IV
E

S
H

A
FT

, H
O

U
S

IN
G

, T
R

AC
K

1

1A
19

73
4G

H
R

U
P

P
ER

 T
U

B
E 

BU
N

D
LE

, A
S 

SH
IP

PE
D

1

2
19

73
5G

H
R

LO
W

E
R

 T
U

B
E 

SE
C

TI
O

N
1

2A
19

73
6G

H
R

LO
W

E
R

 T
U

B
E 

BU
N

D
LE

, A
S 

SH
IP

P
E

D
1

3
19

75
3

U
P

P
ER

 F
LI

G
H

T 
S

E
C

TI
O

N
1

4
19

75
4

LO
W

E
R

 F
LI

G
H

T 
S

E
C

TI
O

N
1

4A
17

53
5

S
LI

P
 O

N
 IN

TA
K

E
 F

LI
G

H
T 

(1
99

8 
&

 L
A

TE
R

)
1

5
19

76
1G

H
R

U
P

P
ER

 D
R

IV
E

SH
A

FT
, 1

-1
/4

" X
 2

1’
 1

0"
 L

O
N

G
1

6
19

94
0G

H
R

LO
W

E
R

 D
R

IV
E

SH
A

FT
, 1

-1
/4

" X
 3

' 1
0"

 L
O

N
G

1

7
19

77
0

D
R

IV
E

S
H

A
FT

 C
O

N
N

EC
TO

R
, 1

-1
/4

" B
O

R
E

1

8
18

69
3

1-
1/

4"
 S

P
LI

T 
H

A
R

D
W

O
O

D
 B

EA
R

IN
G

, S
ET

 O
F 

2 
H

A
LV

ES
6

8A
18

69
5

1-
1/

4"
 B

E
AR

IN
G

 F
LA

N
G

E
, S

IN
G

LE
, 2

 B
O

LT
12

9
18

76
2

A
N

G
LE

 T
R

AC
K

 S
TO

P
 

1

10
18

76
3

R
O

LL
E

R
 T

R
AC

K 
SH

O
E

 
1

11
19

24
6

1/
4"

 C
AB

LE
, 2

4'
 L

O
N

G
1

12
19

14
7

1/
4"

 C
AB

LE
 C

LA
M

P
2

13
19

15
2

W
IN

C
H

, 5
:1

 R
A

TI
O

1

14
19

25
4

D
R

IV
E

S
H

A
FT

 S
H

IE
LD

, 4
2"

 L
O

N
G

2

15
19

25
5

D
R

IV
E

S
H

A
FT

 S
H

IE
LD

, 4
8"

 L
O

N
G

5

16
19

25
6

S
H

IE
LD

 T
IE

-D
O

W
N

 S
TR

A
P

8

17
19

77
3

U
P

P
ER

 S
H

IE
LD

 A
TT

A
C

H
 B

R
A

C
K

ET
1

18
19

77
4

IN
TA

KE
 H

IT
C

H
 W

/S
H

IE
LD

, B
U

S
H

IN
G

, G
R

EA
S

E
 F

IT
TI

N
G

1

19
17

18
0

C
LE

VI
S,

 L
E

SS
 P

IN
1

20
19

77
6

1-
1/

4"
 B

U
S

H
IN

G
1

21
19

22
2

P
R

E
SS

-IN
 G

R
E

A
SE

 F
IT

TI
N

G
1

23
17

20
8

U
P

P
ER

 D
R

IV
E

 H
O

U
S

IN
G

1

24
19

56
7

1-
1/

4"
 B

E
AR

IN
G

, W
/4

 B
O

LT
 F

LA
N

G
E

2

24
A

18
85

2
1-

1/
4"

 B
E

AR
IN

G
, L

E
SS

 F
LA

N
G

E
2

25
19

77
9

U
P

P
ER

 S
P

R
O

C
K

ET
, 1

8 
TO

O
TH

1

26
19

78
0

LO
W

E
R

 S
P

R
O

C
KE

T,
 2

1 
TO

O
TH

1

27
19

78
1

R
O

LL
E

R
 C

H
AI

N
 W

/C
O

N
N

E
C

TO
R

1

28
19

32
3

R
O

LL
E

R
 C

H
AI

N
 C

O
N

N
E

C
TO

R
 O

N
LY

1

29
17

16
0G

H
R

H
O

U
S

IN
G

 C
O

VE
R

1

30
19

33
6

A
XL

E
 W

/S
P

IN
D

LE
S

, N
U

TS
, C

O
TT

E
R

 P
IN

S
1

31
19

26
2

SP
IN

D
LE

, W
EL

D
-O

N
2

32
19

78
4

LO
W

E
R

 R
EA

C
H

 T
U

B
E,

 L
E

FT
1

33
19

78
5

LO
W

E
R

 R
EA

C
H

 T
U

B
E,

 R
IG

H
T

1

34
19

78
6

LO
W

E
R

 R
EA

C
H

 F
R

A
M

E 
BU

N
D

LE
, A

S 
SH

IP
PE

D
1

GHR100 31’ BASIC AUGER



36    R1

GHR100 41’ BASIC AUGER



R1 37

G

ITEM PART NO. DESCRIPTION QTY

1 17209GHR UPPER TUBE SECTION W/DRIVE-
SHAFT, HOUSING, TRACK

1

1A 17210GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17213GHR LOWER TUBE SECTION WITH DRIVE-
SHAFT

1

2A 17214 GHR LOWER TUBE BUNDLE, AS SHIPPED 1

3 19753 UPPER FLIGHT SECTION 1

4 19755 LOWER FLIGHT SECTION 1

4A 17535 SLIP ON INTAKE FLIGHT (1998 & 
LATER)

1

5 19763 SHORT UPPER DRIVESHAFT, 48" 
LONG

1

6 19771 CHAIN FLEX CONNECTOR 1

7 19766GHR UPPER DRIVESHAFT, 21' 1" LONG 1

8 19954GHR LOWER DRIVESHAFT, 5' 2-1/2" LONG 1

9 19770 DRIVESHAFT CONNECTOR, 1-1/4" 
BORE

2

10 18693 1-1/4" SPLIT HARDWOOD BEARING, 
SET OF 2 HALVES

9

10A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 
BOLT

18

11 18762 ANGLE TRACK STOP 1

12 17203 ROLLER TRACK SHOE 1

 13 18823 1/4" CABLE, 38' LONG 1

14 19147 1/4" CABLE CLAMP 2

15 19569 WINCH, 15:1 RATIO 1

16 19254 DRIVESHAFT SHIELD, 42" LONG 4

17 19255 DRIVESHAFT SHIELD, 48" LONG 6

18 19256 SHIELD TIE-DOWN STRAP 11

19 19773 UPPER SHIELD ATTACH BRACKET 1

20 19774 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

21 17180 CLEVIS, LESS PIN 1

22 19776 1-1/4" BUSHING 1

23 19222 PRESS-IN GREASE FITTING 1

24 17182 TRACK WASHER, 7/16” 2

25 17208 UPPER DRIVE HOUSING 1

26 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

26A 18852 1-1/4" BEARING, LESS FLANGE 2

27 19779 UPPER SPROCKET, 18 TOOTH 1

28 19780 LOWER SPROCKET, 21 TOOTH 1

29 19781 ROLLER CHAIN W/CONNECTOR 1

30 19323 ROLLER CHAIN CONNECTOR ONLY 1

31 17160GHR HOUSING COVER 1

32 19338 AXLE W/SPINDLES, NUTS, COTTER 
PINS

1

33 19262 SPINDLE, WELD-ON 2

34 19350 LOWER REACH TUBE, LEFT 1

35 19351 LOWER REACH TUBE, RIGHT 1

36 19365 LOWER REACH FRAME BUNDLE, AS 
SHIPPED

1

ITEM PART 
NO. DESCRIPTION QTY

37 19374 CROSSMEMBER 1

38 19637 SHORT CROSSMEMBER 1

39 19383 UPPER LIFT TUBE, LEFT OR 
RIGHT, SINGLE

2

40 19529 UPPER LIFT BUNDLE, AS 
SHIPPED, INCLUDES REF.NO.37

1

41 19264 SEAL 2

42 19265 LARGE BEARING, TIMKEN #LM 
67048

2

43 19266 LARGE CUP, TIMKEN #LM 67010 2

44 19267 HUB W/CUPS 2

45 19268 SMALL CUP, TIMKEN #LM 11910 2

46 19269 SMALL BEARING, TIMKEN #LM 
11949

2

47 19270 SLOTTED NUT, 3/4” - 16 2

48 19272 DUST CAP 2

49 19271 COTTER PIN, 1/8" X 1-1/2" 2

50 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

51 19261 15" WHEEL, 4 BOLT 2

52 19467 HUB ASSEMBLY, COMPLETE 2

53 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

54 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

55   19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

56 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

57 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

58 19798 BOLT, 1/2” - 13 X 2-3/4", GRADE 8 X

59 19590 BOLT, 5/8” - 11 X 1-1/2", GRADE 5 X

60 19591 BOLT, 5/8” - 11 X 6-1/2", GRADE 5 X

61 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

62 19594 WASHER-LOCKNUT, 1/4” - 20 X

63 19596 WASHER-LOCKNUT, 3/8” - 16 X

64 19598 LOCKNUT, 7/16” - 14 X

65 18029 SPOUT, LESS HALF BAND 1

66 17179 3/8" PLUG 1

67 19599 LOCKNUT, 1/2” - 13 X

68 19600 LOCKNUT, 5/8” - 11 X

19601 LOCKNUT, 3/4” - 10 X

70 19274 SELF-TAPPING SCREW, #14 X 5/
8", W/WASHERHEAD

X

71 19606 SQUARE KEY, 1/4” X 1-1/2” X

72 19225 SET SCREW, 3/8” - 16 X 3/8” X

73 19941 LOWER DRIVESHAFT, 6’ 2-1/4" 
LONG

1

74 19801 TUBE HALF BAND 1

75 17383 GRIP CLIP 1

76 17181 CLEVIS PIN 1

-- 28688 BASIC CARTON 1

GHR100 41’ BASIC AUGER



38    R1

GHR100 51’ BASIC AUGER



R1 39

G

ITEM PART NO. DESCRIPTION QTY

1 17209GHR UPPER TUBE SECTION W/DRIVE-
SHAFT, HOUSING, TRACK

1

1A 17210GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17215GHR LOWER TUBE SECTION, W/DRIVE-
SHAFT

1

2A 17216GHR LOWER TUBE BUNDLE, AS SHIPPED 1

3 19753 UPPER FLIGHT SECTION 1

4 19756 LOWER FLIGHT SECTION 1

4A 19760 30" WELD-ON CRIMPED INTAKE FLIGHT 2

4B 17535 SLIP ON INTAKE FLIGHT (1998 & 
LATER)

1

5 19763 SHORT UPPER DRIVESHAFT, 48" LONG 1

6 19771 CHAIN FLEX CONNECTOR 1

7 19766GHR UPPER DRIVESHAFT 21’ 1" LONG 1

8 19953GHR LOWER DRIVESHAFT, 9’ 9" LONG 1

9 19770 DRIVESHAFT CONNECTOR, 1-1/4" 
BORE

2

10 18693 1-1/4" SPLIT HARDWOOD BEARING, 
SET OF 2 HALVES

11

10A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 
BOLT

22

11 18762 ANGLE TRACK STOP 1

12 17182 TRACK WASHER, 7/16” 2

13 17203 ROLLER TRACK SHOE 1

14 18824 1/4" CABLE, 49' LONG 1

15 19147 1/4" CABLE CLAMP 2

16 19569 WINCH, 15:1 RATIO 1

17 19254 DRIVESHAFT SHIELD, 42" LONG 1

18 19255 DRIVESHAFT SHIELD, 48" LONG 11

19 19256 SHIELD TIE-DOWN STRAP 13

20 19773 UPPER SHIELD ATTACH BRACKET 1

21 19774 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

22 17180 CLEVIS, LESS PIN 1

23 19776 1-1/4" BUSHING 1

24 19222 PRESS-IN GREASE FITTING 1

25 19324 WH TRUSS SUPPORT BRACKET 1

26 17166 5/16" TRUSS CABLE, 61' 6" LONG 1

27 19331 EYE BOLT W/NUT 2

28 18031 TRUSS ATTACH ANGLE 1

29 18029 SPOUT, LESS HALF BAND 1

30 17208 UPPER DRIVE HOUSING 1

31 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

31A 18852 1-1/4" BEARING, LESS FLANGE 2

32 19779 UPPER SPROCKET, 18 TOOTH 1

33 19780 LOWER SPROCKET, 21 TOOTH 1

34 19781 ROLLER CHAIN W/CONNECTOR 1

35 19323 ROLLER CHAIN CONNECTOR ONLY 1

36 17160GHR HOUSING COVER 1

37 18090 AXLE W/SPINDLES, NUTS, COTTER 
PINS

1

38 19263 SPINDLE, WELD-ON 2

39 19789 LOWER REACH TUBE, LEFT 1

40 19790 LOWER REACH TUBE, RIGHT 1

ITEM PART 
NO. DESCRIPTION QTY

41 19791 LOWER REACH FRAME BUNDLE, AS 
SHIPPED, INCL. REF. NO. 44

1

42 19376 CROSSMEMBER 1

43 18914 SHORT CROSSMEMBER, 2 BOLT 1

44 19796 SINGLE CROSSBRACE 2

45 19792 UPPER LIFT TUBE, LEFT OR RIGHT, 
SINGLE

2

46 19793 UPPER LIFT BUNDLE, AS SHIPPED, 
INCLUDES REF. NO. 42

1

47 19264 SEAL  2

48 19265 LARGE BEARING, TIMKEN #LM 67048 2

49 19266 LARGE CUP, TIMKEN #LM 67010 2

50 19267 HUB W/CUPS 2

51 19268 SMALL CUP, TIMKEN #LM 11910 2

52 19269 SMALL BEARING, TIMKEN #LM 11949 2

53 19270 SLOTTED NUT, 3/4” - 16 2

54 19272 DUST CAP 2

55 19271 COTTER PIN, 1/8" X 1-1/2" 2

56 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

57 19261 15" WHEEL, 4 BOLT 2

58 19467 HUB ASSEMBLY, COMPLETE 2

59 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

61 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

62 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

63 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

64 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

65 19798 BOLT, 1/2” - 13 X 2-3/4", GRADE 8 X

66 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

67 19593 BOLT, 3/4” - 10 X 6-1/2", GRADE 5 X

68 19594 WASHER-LOCKNUT, 1/4” - 20 X

69 19596 WASHER-LOCKNUT, 3/8” - 16 X

70 19598 LOCKNUT, 7/16” - 14 X

71 17383 GRIP CLIP 1

72 17181 CLEVIS PIN 1

73 19599 LOCKNUT, 1/2” - 13 X

74 19601 LOCKNUT, 3/4” - 10 X

75 19274 SELF-TAPPING SCREW, #14 X 5/8", W/
WASHERHEAD

X

76 19606 SQUARE KEY, 1/4" X 1-1/2” X

77 19225 SET SCREW, 3/8” - 16 X 3/8” X

78 19942 LOWER DRIVESHAFT, 11’ 8" SECTION 1

79 19801 TUBE HALF BAND 1

80 19333 5/16" CABLE CLAMP 5

81 17179 3/8" PLUG 1

82 18908 STABILIZER BRACE, SINGLE 2

83 18909 STABILIZER BRACKET, SINGLE 2

-- 28689 GHR100 X 51 - 71 BASIC #1 CARTON 1

-- 28960 GHR100 X 51 BASIC #2 CARTON 1

GHR100 51’ BASIC AUGER



40    R1

GHR100 61’ BASIC AUGER



R1 41

G

ITEM PART NO. DESCRIPTION QTY

1 17209GHR UPPER TUBE SECTION W/DRIVESHAFT, 
HOUSING, TRACK

1

1A 17210GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17211GHR CENTER TUBE SECTION, W/DRIVESHAFT 1

2A 17212GHR CENTER TUBE BUNDLE, AS SHIPPED 1

3 19749GHR LOWER TUBE SECTION 1

3A 19750GHR LOWER TUBE BUNDLE, AS SHIPPED 1

4 19753 UPPER FLIGHT SECTION 1

5 19757 CENTER FLIGHT SECTION 1

6 19758 LOWER FLIGHT SECTION 1

6A 17535 SLIP ON INTAKE FLIGHT (1998 & LATER) 1

7 19763GHR SHORT UPPER DRIVESHAFT, 48" LONG 1

8 19771 CHAIN FLEX CONNECTOR 1

9 19766GHR UPPER DRIVESHAFT, 21' 1" LONG 1

10 19943GHR CENTER DRIVESHAFT, 18' 9" LONG 1

11 19768GHR DRIVESHAFT, 6' 4" LONG, LOWER & 
CENTER

2

12 19770 DRIVESHAFT CONNECTOR, 1- 1/4" BORE 3

13 18693 1-1/4" SPLIT HARDWOOD BEARING, SET 
OF 2 HALVES

14

13A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 BOLT 28

14 18762 ANGLE TRACK STOP 2

15 17182 TRACK WASHER, 7/16” 2

16 17203 ROLLER TRACK SHOE 1

 17 19252 1/4" CABLE, 65' 6" LONG 1

18 19147 1/4" CABLE CLAMP 2

19 19569 WINCH, 15:1 RATIO 1

20 19254 DRIVESHAFT SHIELD, 42" LONG 3

21 19255 DRIVESHAFT SHIELD, 48" LONG 12

22 19256 SHIELD TIE-DOWN STRAP 16

23 19773 UPPER SHIELD ATTACH BRACKET 1

24 19774 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

25 17180 CLEVIS, LESS PIN 1

26 19776 1-1/4" BUSHING 1

27 19222 PRESS-IN GREASE FITTING 1

28 19324 WH TRUSS SUPPORT BRACKET 2

29 17165 5/16" TRUSS CABLE, 77' 6" LONG 1

30 19333 5/16" CABLE CLAMP 7

31 19331 EYE BOLT W/NUT 2

32 19332 TRUSS ATTACH ANGLE 1

33 18029 SPOUT, LESS HALF BAND 1

34 17208 UPPER DRIVE HOUSING 1

35 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

35A 18852 1-1/4" BEARING, LESS FLANGE 2

36 19779 UPPER SPROCKET, 18 TOOTH 1

37 19780 LOWER SPROCKET, 21 TOOTH 1

38 19781 ROLLER CHAIN W/CONNECTOR 1

39 19323 ROLLER CHAIN CONNECTOR ONLY 1

40 17160 HOUSING COVER 1

41 19342 AXLE W/SPINDLES, NUTS, COTTER PINS 1

ITEM PART 
NO. DESCRIPTION QTY

42 19263 SPINDLE, WELD-ON 2

43 19358 LOWER REACH TUBE, LEFT 1

44 19359 LOWER REACH TUBE, RIGHT 1

45 19369 LOWER REACH FRAME BUNDLE, AS 
SHIPPED, INCL. #48

1

46 19378 CROSSMEMBER 1

47 18914 2 BOLT CROSSMEMBER 1

48 19796 SINGLE CROSSBRACE 4

49 19524 UPPER LIFT TUBE, LEFT OR RIGHT, 
SINGLE

2

50 19534 UPPER LIFT BUNDLE, AS SHIPPED, 
INCLUDES REF. #46

1

51 19797 TUBE CLAMP 4

52 19264 SEAL 2

53 19265 LARGE BEARING, TIMKEN #LM 67048 2

54 19266 LARGE CUP, TIMKEN #LM 67010 2

55 19267 HUB W/CUPS 2

56 19268 SMALL CUP, TIMKEN #LM 11910 2

57 19269 SMALL BEARING, TIMKEN #LM 11949 2

58 19270 SLOTTED NUT, 3/4” - 16 2

59 19272 DUST CAP 2

60 19271 1/8” X 1-1/2" COTTER PIN 2

61 19273 WHEEL BOLT, 1/2” - 20 X 1” 8

62 19261 15" WHEEL, 4 BOLT 2

63 19467 HUB ASSEMBLY, COMPLETE 2

64 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

65 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

66 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

67 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

68 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

69 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

70 19798 BOLT, 1/2” - 13 X 2-3/4", GRADE 8 X

71 17179 3/8" PLUG 1

72 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

73 19593 BOLT, 3/4” - 10 X 6-1/2", GRADE 5 X

74 19594 WASHER-LOCKNUT, 1/4” - 20 X

75 19596 WASHER-LOCKNUT, 3/8” - 16 X

76 19598 LOCKNUT, 7/16” - 14 X

77 17383 GRIP CLIP 1

78 17181 CLEVIS PIN 1

79 19599 LOCKNUT, 1/2” - 13 X

80 19601 LOCKNUT, 3/4” - 10 X

81 19274 SELF-TAPPING SCREW, #14 X 5/8", W/
WASHERHEAD

X

82 19606 SQUARE KEY, 1/4" X 1-1/2” X

83 19225 SET SCREW, 3/8” - 16 X 3/8” X

84 19801 TUBE HALF BAND 1

85 18916 STABILIZER BRACE, SINGLE 2

86 18909 STABILIZER BRACKET, SINGLE 2

-- 28689 GHR100 X 51 - 71 BASIC #1 CARTON 1

-- 28691 GHR100 X 61 BASIC #2 CARTON 1

GHR100 61’ BASIC AUGER



42    R1

GHR100 71’ BASIC AUGER



R1 43

G

ITEM PART NO. DESCRIPTION QTY

1 17209GHR UPPER TUBE SECTION W/DRIVESHAFT, 
HOUSING, TRACK

1

1A 17210GHR UPPER TUBE BUNDLE, AS SHIPPED 1

2 17211GHR CENTER TUBE SECTION W/DRIVESHAFT 1

2A 17212GHR CENTER TUBE BUNDLE, AS SHIPPED 1

3 17223GHR LOWER TUBE SECTION WITH DRIVESHAFT 1

3A 17224GHR LOWER TUBE BUNDLE, AS SHIPPED 1

4 19753 UPPER FLIGHT SECTION 1

5 19757 CENTER FLIGHT SECTION 1

6 19759 LOWER FLIGHT SECTION 1

6A 17535 SLIP ON INTAKE FLIGHT (1998 & LATER) 1

7 19763GHR SHORT UPPER DRIVESHAFT, 48" LONG 1

8 19771 CHAIN FLEX CONNECTOR 1

9 19766GHR UPPER DRIVESHAFT, 21’ 1" LONG 1

10 19943GHR CENTER DRIVESHAFT, 18’ 9" LONG 1

11 19769GHR LOWER DRIVESHAFT, 16’ 4" LONG 1

12 19770 DRIVESHAFT CONNECTOR, 1-1/4" BORE 3

13 18693 1-1/4" SPLIT HARDWOOD BEARING, SET OF 
2 HALVES

17

13A 18695 1-1/4" BEARING FLANGE, SINGLE, 2 BOLT 34

14 18762 ANGLE TRACK STOP 1

15 17182 TRACK WASHER, 7/16” 2

16 17203 ROLLER TRACK SHOE 1

17 19253 1/4" CABLE, 74' LONG 1

18 19147 1/4" CABLE CLAMP 2

19 19569 WINCH, 15:1 RATIO 1

20 19254 DRIVESHAFT SHIELD, 42" LONG 6

21 19255 DRIVESHAFT SHIELD, 48" LONG 12

22 19256 SHIELD TIE-DOWN STRAP 19

23 19773 UPPER SHIELD ATTACH BRACKET 1

24 19774 INTAKE HITCH W/SHIELD, BUSHING, 
GREASE FITTING

1

25 17180 CLEVIS, LESS PIN 1

26 19776 1-1/4" BUSHING 1

27 19222 PRESS-IN GREASE FITTING 1

28 19324 WH TRUSS SUPPORT BRACKET, LOW 3

29 18855 5/16" TRUSS CABLE, 98' LONG 1

30 19333 5/16" CABLE CLAMP 14

31 19331 EYE BOLT W/NUT 4

32 19332 TRUSS ATTACH ANGLE 2

33 18029 SPOUT, LESS HALF BAND 1

34 17208 UPPER DRIVE HOUSING 1

35 19567 1-1/4" BEARING, W/4 BOLT FLANGE 2

35A 18852 1-1/4" BEARING, LESS FLANGE 2

36 19779 UPPER SPROCKET, 18 TOOTH 1

37 19780 LOWER SPROCKET, 21 TOOTH 1

38 19781 ROLLER CHAIN W/CONNECTOR 1

39 19323 ROLLER CHAIN CONNECTOR ONLY 1

40 17160GHR HOUSING COVER 1

41 4504083 TRUSS SUPPORT BRACKET, HIGH 1

42 17042 5/16" TRUSS CABLE, 52' LONG 1

43 17179 3/8" PLUG 1

44 19343 AXLE W/SPINDLE, NUTS, COTTER PINS 1

ITEM PART NO. DESCRIPTION QTY

45 19263 SPINDLE, WELD-ON 2

46 19360 LOWER REACH TUBE, LEFT 1

47 19361 LOWER REACH TUBE, RIGHT 1

48 19370 LOWER REACH FRAME BUNDLE AS 
SHIPPED, INCL. #51

1

49 19379 CROSSMEMBER 1

50 18914 SHORT CROSSMEMBER 2 BOLT 1

51 19796 SINGLE CROSSBRACE 4

52 19525 UPPER LIFT TUBE, LEFT OR RIGHT, 
SINGLE

2

53 19535 UPPER LIFT BUNDLE, AS SHIPPED, 
INCLUDES REF. #49

1

54 19797 TUBE CLAMP, LESS BOLT 4

55 19264 SEAL 2

56 19265 LARGE BEARING, TIMKEN #LM 67048 2

57 19266 LARGE CUP, TIMKEN #LM 67010 2

58 19267 HUB W/CUPS 2

59 19268 SMALL CUP, TIMKEN #LM 11910 2

60 19269 SMALL BEARING, TIMKEN #LM 11949 2

61 19270 SLOTTED NUT, 3/4” - 16 2

62 19272 DUST CAP 2

63 19271 1/8" X 1/2" COTTER PIN 2

64 19273 WHEEL BOLT, 1/2” - 20 8

65 19261 15" WHEEL, 4 BOLT 2

66 19467 HUB ASSEMBLY, COMPLETE 2

67 19988 BOLT, 1/4” - 20 X 1", GRADE 2 X

68 19540 BOLT, 3/8” - 16 X 3/4", GRADE 2 X

69 19542 BOLT, 7/16” - 14 X 1", GRADE 5 X

70 19981 BOLT, 7/16” - 14 X 1-3/4", GRADE 5 X

71 19588 BOLT, 1/2” - 13 X 1-1/4", GRADE 5 X

72 19589 BOLT, 1/2” - 13 X 1-1/2", GRADE 2 X

73 19798 BOLT, 1/2” - 13 X 2-3/4", GRADE 8 X

74 17383 GRIP CLIP 1

75 19592 BOLT, 3/4” - 10 X 2", GRADE 5 X

76 19593 BOLT, 3/4” - 10 X 6-1/2", GRADE 5 X

77 19594 WASHER-LOCKNUT, 1/4” - 20 X

78 19596 WASHER-LOCKNUT, 3/8” - 16 X

79 19598 LOCKNUT, 7/16” - 14 X

80 17181 CLEVIS PIN 1

81 19768GHR CENTER DRIVESHAFT, 6' 4" LONG 1

82 19599 LOCKNUT, 1/2” - 13 X

83 19601 LOCKNUT, 3/4” - 10 X

84 19274 SELF-TAPPING SCREW, #14 X 5/8", 
W/WASHERHEAD

X

85 19606 SQUARE KEY, 1/4” X 1-1/2” X

86 19225 SET SCREW, 3/8” - 16 X 3/8” X

87 19801 TUBE HALFBAND 1

88 18915 STABILIZER BRACE, SINGLE 2

89 18909 STABILIZER BRACKET, SINGLE 2

-- 28689 GHR100 X 51 - 71 BASIC #1 CARTON 1

-- 28692 GHR100 - 71 BASIC #2 CARTON 1

GHR100 71’ BASIC AUGER


